e EIIIIL—.-

Az
" BELLATG

GS) AT Utk
Gasoline-powered
engine specifications

INSTRUCTION MANUAL
HY R EAE

B ETHICHTIOHAZEREET. ICERAIICEY . ELLS FEF T Main features
FOTEO, IS, 1AL EBOB3FICBTERAT S 1L, ¥ ¥ Lk Gearratio 8.08:1:6.47
HMAEARUORITEICDTRATT L, £{EE Overall weight #18,000g Approx. 8,000g
B COHRAEL, KTICEFTIRELTTEL, # 5 ¥ Radio control device AURTOREvR
¥ WEBRROED. FEL{AZREEETIHEAIHIET. 5¢h 5% —HR 19+ (Bl5E)

Programmable transmitter set for model
helicopters 5ch 5 servos 1 gyro (optional extra)

Il Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"1. Read before assembly" section before assembling
and flying the unit.

Hl Keep this instruction manual in a handy and safe place.

% As we continually make improvements to this product,
specifications may be modified without prior notice.

(mm)

HIRO3O LIMMNEeD ©2006
MADE IN JAPAN No.10680







B R
Table of Contents

1ALV ZIRD AN T Btk FEn 1
2 LT A 10
3HE =12 DonT 35

1. Read before assembly 1
2. Assembly 10
3. Repair parts 35

1.18

&R DETICLT BIA LSV

Read before assembly

AN ZIRDDENICREDF-HICHT
BT < EEW,

For safety reasons, observe the following
precautions before assembly.

ZONE, ba R—8EEBE EFWELZE, HATE ) TEN
ifto
EIBHGT7E7200 RATRIIC C OBHRFHAE &% T
g <30 AL TEE N,
AT O, KEORE . RITkG &2 T I THED S
ZIELL, BTN — LRI — ’z?ﬂ‘ofﬂ"eﬁ(f_é%i?%f?ﬁ\/w‘

72LE9,

[ RNE s 7 FIVHE] OBERIZOWT
EELOTEEIERD [2 Y ENE S 7 F L] OB 30 L

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of cautionary

F4, notes are as explained below. Even comments marked with
nB. E SOF LT D RIS L o> TR EA AR A CAUTION | may result in serious harm depending on the
ICREO D KD H ) 9 circumstances.
( B Mishandling due to failure to follow )
Aﬂﬂ: A - AWARN|NG these instructions may result in severe
= (1 9k = 9 7 N S
FEAATHE O < WTRETEAY ﬁ’é Wb o, injury or death.
= ] - R - Mishandling due to failure to follow
sy | Bo 2R E LE &1, RIS X > TRERS ndling ¢ .
A/iu_» e O ¢ TR S B b O, A CAUTION :::i‘e instructions may result in serious
\® g—d—fﬂ: T IAT DR VT L 728w, ) \® FORBIDDEN | Do not attempt under any circumstances.
() : 8RO, BE. AT F Y RAICHET AEE L TS, (NOTE) : Implies important information regarding this productis

LA AR HHEE B AT, BB X Z 0K OHLY. TIE % 5
ﬁ?b“(?ﬁ‘%%ﬂl A TLEE W,

2. ML BRI, EREROEL - WE % BREP D L 7228w, 23y 7 O#%
1., Fah DO, 1.:5'11? IOVTRIBLARET F iDL -
REDDH - 2HE1E, BTRECTTA, BHE D — FIZBEENE O
R NCIEN EU* Malastt - BT <. WMk L NEEWRLO
TR 72 & v,

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unitis structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the product stamp your useris card
and send it with the name and description of the part(s) to Hirobois
Sales Department.




IS T Y Y UEROZLICDWT

For the safe operation of radio controlled engines

A =% WARNING

TV I VIREDREIIC

Before starting the engine

. HHERIRYD . T EERL T E S,

@ NG, BT AKE, #HE Ob, IREYEO By R RIS 5
Y BRDNTL 0,

. FAPHORIZEBRE L TL 20,

@ HE. oL F, KOEMIEIRTEEARNTLES VL,

@ ADBL LI TIEIRITIE R TLE IO,

0%\%&\Vh&k®ﬂ<fiﬁ é&&w?<féw

@ HE, B, B O TRMTEE R LT EZ W,

@ 15 U B O MR A% < w%ﬁiﬂ XL VLTLE
S\,

CRDEI BN, FRIFRR T TRRITIELZLTLREI O,

& 1k,

@ EHp TRPO A,

@ JENT LB, KD, o T B,

@ YO, ZOMOMBTIER RBRENTELR VA,

@ YILEDTTP AMANDEM ZED 256, & 65 L OfiHEZ R <
Ho TV ADSREREZZ T THLIHRHTLEI N,

LT L 2w T L E S0,

O&mu¥§&w& EPMTE LTI,

@ FHRADTRINTLIYIE, BT ZOHRPHTHEAL TL 230,

@ R BB I L 2Tl 2 & 0,

CEBLAELRETIEIC DT,

@ EZT, BEARVEBEHLTLEI Y,

@ FHP, MH oM )R T VLD, HIIoT LT E S,

@ EVEIZ HETOEIIHEDLATIEZ Y,

@ BT REDD, BTHEEHL TS W,

@ i mé% Sk, BB TRERE L TLES Y,

. F?a’/\—%V/%%“}@IELiHYD%LT 72& 0,

@ BT 2 EIHSHNZ, HUS, B S I TEEIID AL <h

52 ERMERLTLIEI 0,
LB E LT EE N,

@ BEETIC, SIS e L, EEICFET 3
D, EPUEDBREE FET 2 2 fEA L TR I v,

@ TERE T O ETEE . LR O R b, F v b OREAHREE,
DB, BUHRIE, 2 OMIRIT IC 2% ST T4 T OEATICH
WD Eﬁ.ml/c L&,

@ SRR O EIRET (&@@u+%#%wa<f§w

& EiEL uKun\%@ﬁfﬁﬁnim’i’ﬂkﬁili A E O RIZHESTL
728V IR REN T2 WA BEH EITIRGEE 7213
v k- &t Er Vs — 7741ﬁ/n%#xy%%/2%f
BT > TR,

@ BEIRTC, BT EED 220 5 ATV W, fRER~DH
(AANI 7Y R), K- ZEEHANY 7Y —RTICREINT
WEPEERLTLEI Y,

CREERES AR LT 20,

@ ASHE, Kt aR—h & a ZICii S e 5 e L
NDbDEFMBHLZCTLEI W, FHEPL T DDA & 72 280
NBhHhHET,

LIV ERERGT, SHOBRMETEEHE L TLEZ v,

@ LUV U RIREIE BHEIC, SHMOBRIENEEZHEL TS,

L Zid(rividte ﬂ"‘ﬂ“éif IV YV RREIIE RN TR,
@ BMOBZICHENPARLNIGAL I VY Yy RIRTII R \0 TS
7230,

7.

. Clear as much debris from the airfield as possible.

@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

Consider the circumstances of the surrounding area.

@ Do not fly in strong winds, rain, or at night.

4 Do not fly in a crowded area.

4 Do not fly near homes, schools, or hospitals.

@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same frequency.

. This unit must not be operated by:

¢ Children.

@ Menstruating or pregnant women.

@ Tired, sick, or inebriated individuals.

¢ Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed only after
having received safety instructions from someone familiar with the model.

Do not use the unit improperly.

@ Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

@ Make sure to use within the range of the limitations indicated for the unit.

@ Do not use for aerial photography or crop dusting.

Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

@ Do not wear jewelry or objects that may get easily entangled.

¢ Long hair should be bound to shoulder length.

@ Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

@ Before starting the engine, check that any tools used in the assembly, installation,
or maintenance of the unit have been put away.

Inspect each part.

@ Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

@ The exchange or repair of damaged parts should be performed
according to the instruction manual. In the event that the desired
operation is not indicated in the manual, ask for repair service at the
store from where you purchased the product or at the maintenance
service section of Hirobo Model Enterprise Company.

@ Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

8. Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other those shown
in this instruction manual or in Hirobo catalogs.

With the engine off, practice how to operate each part.

@ Before starting the engine, practice how to operate each part.

@ Do not start the engine before having acquired sufficient handling skill.

@ Do not start the engine in the event that any abnormalities are noticed in the

movement of the mechanisms.




MEHCDWT

FUEL

1.

HV) Y REHA ANV E30~50 D ITRE L72BES Y ETT T

TEEL TS,

@ Ju—BRERk iR TE A,

@ V) VIR EREE K LR T VLTI Joo i id iR
LTLEZ W,

R 2T L 2k BTV PV AREIEIE T, R ATh

Eﬁ&O’C &\,

KD L Tl MRS BREHIITE L 2w T 23w, iy Naz

W23 6 DIEZFEX TR bR LT E 0,

@ IREHE ZIFE R X S IcHifa L. SIENRREL TR E > T (

723\,
@ KRB KA PER T A EETT O T, ST REITHY o T
723\,

@ EHEFIPIZERAL RV TLE S Y, BIREOBRNRH D £7,

PRIk RS 2 T ﬁhﬁbétk%&ﬁ$T?

Oﬁ HHLE 725 E e 2 RS 24 82 LT
IR D $%vff<f§m

%E&i\%E%WWQSmukﬁﬂf\IVVV%%ELT<€

W,

PEHEX v v 72 Lo ) Lo RO TF DD 72 WIHEEAT IS

LT &,

1. Gasoline: Handle with care, because fuel that is mixed with engine oil at a ratio of
30 ~ 50 (gasoline): 1 (engine oil) is needed.
@ GLOW fuel or kerosene may cannot be used.
¢ Gasoline is highly volatile and flammable. Handle with care.
2. Stop the engine and let it cool down sufficiently before refueling.
3. Do not refuel near a naked flame and especially not while smoking.
@ Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.
@ Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.
@ To reduce the risk of explosions, do not incinerate empty fuel cans.
4. Itis harmful to drink the fuel or get it in the eyes.
¢ In the event of an accident, induce vomiting or thoroughly wash out the
eyes and see a doctor immediately.
5. After refueling, start the engine at a distance of 3m or more away from
where the refueling took place.
6. Fasten the cap on the fuel can tightly and keep it in a cool, dark place out of
the reach of children.

AV Y VDD FERR

Cautions in handling the gasoline engine

. L=—Fn (KA)

IWIERE - - - - 2> S (k) EEEF X £ 9,

754 R . - ANY PR E~6HITRV, 20RO Y
DFTERET,

[FHEANES D LI R ORAIChiO T L T E I W,
(ffibTEB LA —N—Et— ¥ 2 s D b ¥9,)

. H=—Fn (KB)

MEeE - - - - e (1Ye)hlERE £ 7,

7 74 P - - BERAT R ENTT v, 2y Y v DEDYE D A
WAZE ISR 2 ICHifd THEE L TL & W,

(1 MEELAT 7 & A —"—tb— b T 5 aEHmE2EH D £73,)
H=—FLZHE L BICHEL=— PV 25> T 2 X
W,

W7 54 FTIEES LEEO O N—) v 7% 2~38 v 7T
T2 o TL X\,

A:L=—F
A : L needle
B:H=—F/)
B : H needle

1. L needle (Fig.A)
Initial setting -+ Turn(open)the needle one and a one-eighth around from
the fully closed position.
Flight adjustment --Perform hovering 5 to 6 times, and observe the engine
condition at that time.
If the rotation is not stable.tighten the L needle gradually. (Be careful about
overtightening. If the needle is overtightened, it will overheat.)

2. H needle (Fig. B)
Initial setting -+« Turn(open)the needle one and a one-eighth around from
the fully closed position.
Flight adjustment --Perform a high-level flight several times. and set the H
needle by tightening it gradually to a position where the engine revolution
does not lower.
(If the needle is set to a position within one turn from the fully closed position,
the engine may overheat.)

3. After adjusting the H needle, adjust the L needle again.

4. When first flying the helicopter, use 2 to 3 tanks of fuel to perform hovering
in order to get used to the operation.

AT

While in flight

B Z TR L TS v,

@ FEATD ., FEDIAATLE D L RBATEMEL 20T 2 & 0,
@ FRIZ, BT VOTRTITFIEELTL S,
RDOBEIZ, TPy 2EILRIETLEZ G,

@ HADFHEE L O, REROFELITRI L &,

@ HEMmB XM ERMT 5 L &,

@ BIADT s HEp o7 ) BEELRWIRB ZHEL L &,

@ zofifsmrTHING L &,

IV VERIREIT AL X, RO LI ﬁLT(tgw

OﬁﬁmA\@%\ﬁ%%#&mﬁ+ﬁ L CTH ST L <

EEW,

@ Lo EBERERE E IR L TSR I,

@ XEHD RO Y FVDRAT 4 v JEKY, 2P vDXy T
LY —BHEDS AT —DNHE (T A FU v 7RI H T L%
MERL T E W,

BEOBNDDH D £ TOTHIEET T ICFPWE AT S

\,)

HRATIIR ED EF—ZF o> TERLAL LI,

@ JEICERFFOEHEP, wik L CRFROBE, I XD
MW 25 E, BRI OFK E 2D £T 0T, YISk
MAEMS LI L TLEZ 0,

@ HMELTwD EEIE, HFVBEERISEDLRVLTL I,

@ KANDERIZHH-MfT%2 L TLEIV», HHARTIZE DG
HREIRIC O R 7,

IV VIREIEIZD & X DEIRERIE 27 7 -2y Y VAR

EiRIC o TuET KGO0~ 75— v vicfiing

WEIIZLTLEZ W,

1. Do not operate in an awkward posture.
@ Do not operate seated or lying down.
@ Because slopes are slippery, exercise caution so as to not loose your
footing.
2. Stop the engine in the following situations:
@ When adjusting the unit’s body or the transmitter.
@ When replacing accessories or parts.
@ When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.
@ Whenever some kind of danger is anticipated.
3. Exercise the following precautions when starting the engine.
@ Check that there are no people, animals, or obstructions in the surrounding
area.
¢ Hold the unit securely in a stationary position.
@ Check that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).
4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and manners.
¢ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.
@ When operating, do not get too close to the unit.
¢ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.
6. The engine and muffler become very hot after starting the engine and remain
hot immediately after shut down. To prevent burns, do not touch the engine
or muffler.




A TE WARNING

RITRIE

After a flight

L EEFECHBEZ LTES W,

@ T CICHEHBDORBMELT IO, Y DWW B BRWTED B AT T Al
fBLTL I,

@, kI, KEEET CIRER-> TS v,

@ ERHE T 255003y v 7 X v 7Ly —NOBEE T
RTHEERN->TLEE W,

@ IR E O L, BHEICE > T E v,

2. EHLALREL TSI,

QLT SROFO» I nE AHIREL TR

(25
3. BHIL. BE EIFONFE)E  Fodv o R —HA A& EF VI8 —T7T

AR IRZ= R0 TF Y ARICBHRUAF T {7280,

@ BHOFFRD 2 WP EHEH LEEZR > TR LBl EL %
EL e ERE R SRR L e W 2T T K BRI O R & 2
hET,

@ BH, HEEZTLZEEIZ, VP U EBEIEL TR, T ERX
(25

@ B, WHEET2H 25AICIE, BHLTOHSHEELTLEE
WV, ZOBE TR, FE ORI Z B TR L TR,

@ RIER OB SR OM T 2oUoE: AR DO MR 2 T E 2 < %
LG H D FTDOTIHRbRENTLREI v,

@ LEIFRHRAING 1, PRI OER, BHEPRIZ I 70, iz
Lo h LRELTLZ IS0,

m

1

BRI IZDOWT
MATICBER L, ISR Z DT 2w X ) I+l Eiftod <7
T=(H ALY ) ZLTEEL TLEZ W,

1. Conduct a thorough inspection.

@ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

@ Wipe away any oil, dirt, or water.

@ If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.

@ Lubricate or replace parts according to the instruction manual.
2. Store the unit properly.
¢ Store in a dry place out of the reach of children.
3. Inquire about repairs at the store from where you purchased the product
or at the maintenance service section of Hirobo Model Enterprise
Company.
¢ Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.

@ Turn off the engine before performing any repairs or adjustments.

@ Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.

@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

@ When storing or transporting the unit, secure it firmly so as to prevent

fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) attached in order to
avoid disturbing people in the surrounding area.




IR 379 —Z2 &2l
BEOFNWEL ool

For safe handling of the radio controlled helicopter

el et T v 2 VB L L CHBH ORI 2R E L8~
Va7 —oB4, SHICRICBRATZEREEZT>TLEI W,

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe also the following precautionary items which
are specific to helicopters.

A % WARNING

FEDOYE . TATHNCIEE L RSB T o Tn 9, M
MERIC)NY 2 78 —3/NITFRICTRIT I 2 2 LN TE F T8, 2
%mgzau%%kﬁgzbbﬁﬁbi%h Ji—, APH Licy
OIUL, RIDBRBEIC O RN S REXKRE252£7,
RATH ORI AT P EEER SN2 5603H ) FTOT, BT
Y aVRBICIMAL T E w0, FELC EAKEZ BEWRDICKR -
TGEEANBRIARE 230,
RATORTRBF DA L72FE, L9 EiE LT 230w, AT
Mz, A4 Y7L — NTHIE % 727207234, MG R vE )
Th, BEIHMM L BHERLWEADPEEL TWLIELHY TT,
%@iif%ﬁtfwét ATV FOBENKELRD,
5371200~2000 8] §i f4 D @ [Al#E 2 L CTWwb A 4 ¥ 7 L — FONEL
#%ﬁlf}#ﬁvﬁtth\x4/7b~b#7b~F$w7~
POHYITIZN T HRFICHRY 9,
BLTOED LWIRENFAE LS, 3 CIHm
Vo BRI FHRIER R 2 LTS v,

e LTS

For real aircraft, strict pre-flight inspections are mandatory. The radio controlled
helicopter when in flight is essentially no different from a real aircraft even
though it is small and can be flown easily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the main rotor blades should strike the ground during flight,
there may be tiny cracks or loosening in various places even though there
may not be any visible damage. If flown in this condition, the cracks may
increase in size and cause severe accidents such as the weight flying off from
the main rotor blade's interior or the main rotor blade itself, which spins at a
speed of 1200~2000 rpm, may fly off from the blade holder.

If in doubt about the condition of any part, replace it immediately using only

genuine parts.

724 hRIDBERR

Pre-flight inspection

1. FIDEDHIFAGETE 250 6 REROEMHEEE2ZIF T £
v, JEAIRIEE IS ET Y,
FEDF v MR MW B A, BVED L ODHERL T E S0,
Vo —=70uy RRdy RV FIIH YR 5B R0 R
LTS,
IUP VR Y EDRN MR EARDPROPHERL TS 0,
x477V—F GERBRAED TV, T L= FRV Y —EIEA

WHERE L TL 28w,

6. ﬂ4/7v—b®ﬁl4buv\ [FEENTWDLPHERLTL

23w,
7. REWK.ZEH. V7 RS =Y —H DNy T — KRG
u/u\LT<f’é§h‘

8. AR OB DIREZHER L TL 2 W BB 2 — 7 o draulhins
D274y —DHIE D X RS 7o 7 ARE I3RS o3
EOEDD TR YT v P R IED S BRI D s
LA HD T,

9. 77V DIRERMERL TL SV BTE L o 72 79 ZId Rk
DIEIED ) TR L IThO v 2 VgD & BTSRRI O 2
MBGERH Y £,

10. BIEOE R ZHER L T I W0,

1. &2 TOY—RPAL—RICHET 2 2HER L TL 230 E1iifEe

20 BEEISEHEARE DI E 2 D . 7o nAAfERTT,

12. ¥x A wIFIEL SAEEIT 2 258 L € < 2 3 W RRCHiiikigIc &
WA MZERL TS v,

13. A OBEIOMI 2 HER L T 23 v,

1. Beginners should have safety and technical guidance from an experienced
individual. Teaching yourself is extremely dangerous.

Check that there are no missing or loose nuts or bolts.

Check that there is no rattle or loosening in the linkage rods or rod end.

Check that there are no loose bolts in the engine mount.

ok v

Carefully check that the main rotor blades are not damaged or cracked,
especially in the vicinity of the blade holder.
Check that the main rotor blade weight is safely fastened.

N o

Check that the batteries for the transmitter, receiver, self starter are

sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9.  Check the condition of the plugs. Old plugs may not only render the engine
difficult to start but may also cause it to stall mid-flight resulting in crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right

direction while starting the engine.

13. Check that each part of the unit’s body is sufficiently lubricated.




774 NROLTEHER

In-flight safety check

IV VRIRET 5 & EI3AEU
SDPEVPHERL TLZE v,
JAPHIZ I U A o E S s 2 & R L O EK—2E
FRDOMEFIZ AL v F %2 AN GEEHEO ATy FVAT 4y 7 RO
VA% IY Y VIRBIOMEICL v B LTI W0, 20 & EkEK
IZ&k->TlE, 71 F}l/?‘y T2y hVKR—=)LK /774 FE—
FED AL v FHHEIZE D X ¥ 7L ¥ — DR T v ¥ VIR E
W WEERH D £TOT, DFHREMZEICEL TS v,
IV VIRENCIZ TR —F =~y FZ Looh LKL 2w X
IICFTHIZTLEZ W,

IV VBB, TP RO 7 T — RN
T, KBIZHEEL TLEI W,
MITZIZC DB~ a7y —DhE
B X D 156m DL EEEN 2T CiT > T2 & 0,
DRV R U AT S NIt AL fEksy),
fERL TR0,

PR EP LD BERIC, FI v (EAL Y TL—FD
R I EAT S TSV, T v R U T EHERT AHETL,
BEAR A 5 5SmPA IS D D W T L 2 &0,

AT I B e IR0, B RT3k L, T IR
B, TP U EREFIESSFERZHERL TS0,

SR 7 RAT P ML e Bt 13, PR DBER E R D £ T DT,
V=2 —%5FD) | BRICEEZ D> TERELAL LI,

LN b DR BIIAENZ )

LD ETD

X, v VIRENEE & O
F7-. P
[EEY) DI 72\ D)

1.

Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

When starting the engine, make sure to hold the rotor head firmly by hand
S0 as to not let it rotate.

Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

Just before take-off, adjust the tracking (each main rotor blade's track).
Even when checking the tracking, do not get nearer than 5 meters from
the unit.

In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.
Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly.

754 NEDZERR

After-flight safety inspection

AT o726 TCRERBDOEBEIT>TLEZ D, 2D

%&@%%ﬁ%ﬂ. CIATHIE LT EE v, FEBICERIED B
I, RfaLTL I,

?m??m%%%hw:ﬁ?fmof (I,

R AT S8 2 WIGAIFVBRELY v 7 RO F v 7L ¥ — N

DI R E IS TL 20,

Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.

Wipe away any oil or dirt.

If the unit will not be flown for a long period of time, empty the fuel from
the tank and carburetor.

REGT

Storage area

S HYED & 72 23557 S
72,

TG L DO X WHEETHRIE L TS S0,

FU IR HIG L g EANY a7 =2 RE L T2
2%

T8 B IGAT (HINER) ICHRE L 7T K

A E B

Iy Y VIRESIE. BTEEEDO R T Y PV Y A AT — D]
BTy AR TRZ 5 ERMERLTLE I,

IV VDAU—Y OFEE T A N v IHRIcAT R ) B,
M= —~y FBEEEL WXL SIS Lo b L& 2T 1T
o TLEIV, o, PFRAT A HoEREL TLEZ VY,

L.

2.

Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
Do not store the unit with fuel in its tank.

CAUTION

After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest position.

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be

careful of exhaust fumes.




SHEBEDRA How to use this instruction manual

HEIZAIDEER Pre-assembly precautions
1. 72 ANCHHE 2 B GiA T B B X Z OhE X O FI %2 B 1. Before assembly, read the instruction manual thoroughly and familiarize
fRL T ORI AT EE W, IEL W ZTh R n e Ak yourself with the unit’s structure and assembly procedures. Failure to
DUREEZFICTE R 25 E0 D TR, REMGKRTT, assemble the unit properly may not only result in impaired performance
2. MALTHAENC, FHamDk - WEE BED»D L 728w, 2Ny 7 BlE but may also increase the risk of danger.
DHRIE, FROZH, BHEIZOWTIHIL U2 E 3. 758 2. Before assembly, check the quantity of parts and their descriptions. After
DR - REDPD - 7256121E, BRERTTHS, Hansn et NE % the packaging has been opened, parts cannot be exchanged or returned.
O R—MAEHET NV I =TT X H 8= —F T Should any part be short or defective, please inform Hirobo Model
728V, Enterprise Company of the part name and details.

O <ok D Dv—7 b 5HIE, 2y ZRIZHEHL TS ZE (1) Apply thread locking agent at each location indicated with

o the < Tock () mark.
@ WHHEOLEMESZ I L TC/AMIEORERET = v 7 2fT> T 2L () In the instruction manual, refer to the column on the left-hand side to check
v,

the type and quantity of small parts.

Attachment of the wash-out
4 N\ O RA79Y 27 L—bARKIZHORRICERYPRVR(E), O Attach pivot bolts (E), pivot bolts(D) and ¢5 ball
(l]) (mj EERYMRIVE (D) R @5KR—VEM 2T F with stands to the swash plate assembly as
S shown in the diagram below.
TAI Y2 TIMIARES - Ay a7k ASSY M2x10PH A T E
Wash-out guide pin Wash-out assembly Q
G @5 K=
O 2 95 ball BRI RIS
)] Check the direction. %/
E’;j—fy]\;j—:)]/]\ (D) ......... 5 H
Pivot bolt (D)
e
Q Cfjm . o
~ e ATy 2T} ASSY
ERYPRVE (E) -oeeeee 2 YRy bRIVE (E) Swash plate assembly
Pivot bolt (E) Pivot bolt (E) ERYMRVE (D)
Pivot bolt (D)
© Az
ﬁg 7}];_11)]/ ............... 2 N If_orj‘\/}\r]:)l/]\@ﬁdﬁj\”'ﬁ
a How to distinguish pivot bolt(E) from
@ Gm CHEyMELE (D) pivot bolt(D).
M2XT1OPH :-vcvveeeereese ) Pivot bolt (D) _ L=5mm t I L=7mm
y ERYMRVE (E) T _
\ Pivot bolt (E)
INERRmDZET. BIR. HERK @ l:?h‘*yhn‘:‘)w (D) !:‘iﬂf‘yl\ﬂf)vb (E)
\Part name, full-scale illustration, and quantity. Pivot bolt (D) Pivot bolt (E)
Azs A warNING
AREFOBGE, X, BAEMADILREZIRICDOWT, +0BTAME Due to a lack of proper testing, please acknowledge that Hirobo
ToTVWEBADT, EREEOTREEGHDET, FOBA., — will not take responsibility for accidents resulting from
TOEEEZBEVWVHIRETDOTTTELIEZ L, remodeling the unit or from the replacement of parts with those
not manufactured by Hirobo.




RYDBHEETYAIXDREA

How to read part types and sizes

ARFHHEOSCHICEE L Tw 3551k, XORRICZ>TwE T,
@ Hf7ZIVX—FLTT, DUN, WP TRIZEIKERINTY
LHNIFZ S Y XA —=FLTT,

The symbols shown in this instruction manual are shown as below:
® The unit of measurement is the millimeter. The lengths, etc. shown
in the following are indicated in millimeters.

FANEEX

Countersunk screw

i
5
3

Flat washer

3mm

§

Ty hXTYa— o578 —JL
Pan-head screw @ _f Set screw 25 ball
— (@)
g 12mm = 1 4mm @
= l S 5mm
M3X12PH M3X4SS gmm oS7R =L
3mm o5 ball
FryvIRIYa1— B EXR X&) 3mm
Cap screw ‘ Shoulder screw @ Bushing 1
- N
= 8mm - 4.5mm @ _[7mm
= _ | = —
S M2X4.5E8 - e
—3X6X7
M3X8CS e M2X4.5 2mm 7 6mm
3mm shoulder sorew Collar 3X6X7
YyEVTER1E Fyhk EUVT
Tapping screw 1 — Nut 3mm E-ring 6mm
10mm @S.Smm @
'
M3 F+ v o6 EV VT
M3X10Ts-1 3mm M3 nut 26 e-ring
Tapping screw 2 (2 Nylon nut 3mm Collar
' _f
% 8"?’“ g @ IS.Smm
S R CERA=PER l—l
M3X8TS-2 3mm Grooved Msﬁylon i ) 115 —5X8X5.5 S
Collar 5X8X5.5
mE 2 75y RTy Y= ASARRTYVYT 6mm

Thrust bearing

M3X12M E X
M3X12 e FW ¢3Xo9X1T Brg. 06X012X4.5H Tomm
countersunk screw 3mm
4mm
myvey7EeX RF7YVY RE ViRIL
Counterggrrésvtapplng Bearing ~famm Button bolt
@ — 8mm 8mm
E 10mm 4mm
)
M3X100ITS-1 v_1 Brg. 04X08X4ZZ e *'_"Smm
M3X10 o Brg. 04X08X2.5FZZ _fosmm | M3X8RH L I
countersunk TS-1 3mm - M3X8 button bolt
|<——| 8mm

DV TLEI N,

TPE R, TIC 2P 2N 036 LODIF L ERATT, Lo AL
LA H D FTH, WBREPHEEICETCEINEEFTLOHIATLEI Y, &
L, LOTELELERYNE»RA D ETOT, WP ETLETL

Tapping screws cut threads in the holes of the parts. When screws are difficult to
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw to the point of stripping the threads or warping the part.

Correct O C

Wrong X

LHgE
Over-tightened.

RKIMEIZN
Stripped threads.




BELL47G%Z 7 74 M T B fchicF v RUAMTHERZRED (BlIFE)
Necessary items not included in the ‘BELL47G’ kit (Not included)

WAL 720I2iE, IO b onEcd, (o)

In order to operate this machine you need to purchase the following items which are not included in this kit.

ILR—F—F—F
Elevator sorvo

Tovn v —R
Aileron servo

1 ZAREy ~

Radio set

ZEH%

Receiver

AL v F
Switch &

Transmitter

Ni-cd 28y 7Y —
Ni-cd battery

20y b —FK
Throttle servo

74 NY =R a—F
Extension cord with filter

avira—Lrv7
Control amplifier

FAIVREAY U Y
Mixed gasoline and oil

EyFor—
Pitch gauge

2513-040 ¥2,940 AV V2847 AL =50:1

B 1 LY —
Fuel filter

2513-038 ¥315

BRR > 7
Fuel pump

A 3£ & Caution

yYayvFa—JFERT
EFEtA, AVYVEERE
BALTLEE W,

Do not use silicon tubes.

ALA (ERE) 2515-146  THEE/ME (RHEE) 2515-148
For woodworking For impact/heat

(low viscosity) 2515-146  resistance (low viscosity) 2515-148
¥1,575 (¥1,500) ¥1,575 (¥1,500)

AT (hHifE) 2515-147 TREE/MIEA (FHEEE) 2515-149
For woodworking For impact/heat resistance
(medium viscosity) 2515-147 (medium viscosity) 2515-149
¥1,575(¥1,500) ¥1,575(¥1,500)

242 (F3EfE) 2515-150

242 (medium strength) 2515-150
¥945 (¥900)

262 (F3fE) 2515-151

262 (high strength) 2515-151
¥945 (¥900)

2513-024 ¥630

(¥600) (¥3,500)
TR+ g A
Epoxy-resin Nipper

,
= =4

(¥2,800) Gasoline : 2 cycle oil =50 : 1 (¥300) Use tubes for gasoline.
A7 lcERTE | |Tools necessary for assembly
+ RS /8— SUARVF HYE—F147 A EYRZAN— TEUITTFVIUR | +FLVF
NI Long-nose pliers Cutter knife Scissors Pin driver Molybdenum Cross wrench
Large and small rease
A / 9
Phillips screwdrivers \\
&
2513-045¥840 (¥800) / /
(#H{E / Curve)
2513-046¥630 (¥600)| 2513-042 ¥840 2513-044 ¥315
(== /Mini) (¥800) (¥300)
xy0Oy Al E\y;“r/w‘ D‘y;‘I‘JP ﬁﬁ""hﬁ .
] T A )\— Ry en hex socket
Thread locking age Rod -end Rod -end driver
i (ball link) driver (ball link) pliers 1.5mm 2513-054&838)

2mm  2513-055%945
(¥900)

2.5mm 2513-056 ¥945
(¥900)
3mm  2513-057 ¥945
(¥900)




2. #i[# Assembling Section

1 | [vFro%¥v—omx
Assembling the landing gear

~ N\ D HEOARVIZEROEALREEZESREAED L @ Fasten the screws for each part after removing all the
B QITUR I A CAEE bends on the flat platform.
- @) AFIFFXyTRESEBZ A VRMOEITVET, @ Fasten the screws after installing the skid pipe caps.
M% TR e 24 ¥ AVORESTEFIA VT HERWTLE, s It is recommended to cut any remaining excess
nut Q portions of the screws.
M2XECS weevvererenenns 8
@ @m FUTAYTFX =NV
Landing gear band
M2X20CS ++vvvverreeees 8
)IVIA-—XLT M2x20CS
@ @nmmm Silicon caulking M2x15CS
L M2X15CS +eeeeerereeens 16 ) PEaRey
Fyvs
Skid pipe ca
TN AT prpe cap
1s,¢0— Landing pipe
LA AT M2x20CS O
Skid pipe A 1oX15CS
M2x15CS >
M2%20CS
SUFAT TR ]
Landing fo% -
% M% Tk ‘ Yyava—xoy
M2%6CS nut M2x20CS Silicon caulking
ég&’g{gg?jf"j\(b JARDFHZW BT YT AT AT T FAYT
T TIMARYRSATEG Y TAL TR =NV ROE A
- M2x6CS HIC STy IR AL TR ST
2 7I/_L\0)'%H.AL'1 Apply silicon caulking to the joint portions of the
Assembling the frame-1 landing pipe, landing foot, skid pipe and lar}ding
gear band in order to prevent noise generation.
4 N\ O AryMVY—RERAMATET, (D Install the throttle servo.
@ Z#MmEM3X8CS.M3F A4+ v Tiififil) (@ Fasten each part with the M3%8CS and the M3 nylon
@ @m 9, KIED) nut (temporary fastening).
RAEOIAE L 72M3x8CSIE. [ 7] THALET .
MBXBCS wevverereeees 4 Use the two pieces of M3X8CSs, which were
. used for temporary fastening, for assembling Wik
@ the driving portion as shown in . T
) emporary
N fastening

M3 FATLF b e 4
M3 nylon nut

@ (o

M2.6X16TS-2 (FR4:AF) -+ 4
M2.6X16TS-2(washer attached)

J

-}-}—._;-};Elﬁ-ﬁ-/]\ ......... 2
Servo attaching nut

M3x8CS

A= DA N AVENN
Front frame

M3x8CS

JY7L—2A
Rear frame

M3 FAuarFvh
M3 nylon nut AR D N AVEEN

Front frame

sk
S

Servo

AL TL—A
Main frame

2y L —R
M2.6X16TS-2 (JE4AF) Throttle servo

X g
M3 F 4Ty Fk M2.6%x16TS-2 (Washerattacheid)
M3 nylon nut W

10




Assembling the Frame-2

O Bum

M3XECS - evevrerenrnees 30

M3 FATLF ok e 32

M3 nylon nut

. J
FTRTOF v AV ETRHLRE &
EBOATETFEARDP MRV RTOFE T,

Do the extra fastening after
temporarily assembling every nut and
screw on the flat platform so as not to
bend it.

© Fimmm

MB3XTOCS +vvvveeeerer 2
MB3X12CS sveeveeeeees 2

M3 FATLF b 8

M3 nylon nut

. J
TU—T AT TN
Floating rubber

Landing damper

Y /N—FH)T7L—24 RR
Rear vertical frame RR

TU—TAY T T A
Floating rubber

TV IMN—=F V7L —A FR
Front vertical frame FR

M3 FAuarFvh
M3 nylon nut

U

Y ESINEIVAMIY
Skid foot band

M3 FAaFvh
M3 nylon nut

>
(& Msxazcs

T UX s—F AL TL—4 RL
Rear vertical frame RL

M3x8CS

Ty IN—=F V7L —2A FL
Front vertical frame FL

— 1 then---

RIEDLTWiery
AL CHEOE LT DR
T3y, Use this hole

Remove the
temporarily
fastened screws,

X N—F AN TL—2 RL
Rear vertical frame RL

VY 7L—2L
Rear frame

M3 FAarFvhk
M3 nylon nut

AFVRTIINUE
Skid foot band

FGYTAYT T I8=E3 T ORI
R oYeE R M B = N WAL g
IZHRATTF SN,

In the case of a gap between the
landing damper and pipe, insert
thin rubber, etc., into the gap.

FITAVT T IN—
Landing damper

A=B=110mm

11




4 | |73 FNT 0%
Assembling the clutch housing

Ve

© Hmm

M2XECS +evvreenevnsennnen 1

EX(155 TR Jleeeeeeeeenn 1
EX¢5 ball

© ([m

M6X10 KZ YA b-ee 4
M6x10 button bolt

IIIFINGT LT
Cluch housing

FYDORZBH
The side at which
the gear can be seen.

M6X10CS R¥ KRk
M6X10CS button bolt

FxTLI—
Carburator

M2 Fh
M2 nut
Lodh M T{728 v,
Fasten securely. EX$5 F—

EX¢5 ball

Y

svvitEry P

Screws of engine part

. J M2X6CS
ILAN=2—L/N—NDHE3L
5 .
Assembling the elevator lever
-
M2 ayRT R
M2 rofi end J:ﬁ
Top view E3IVIZZoTwET,
M2 Y RIUR coeveevenns 2 s Long groove
M2 rod end A=BEAAEI) 7% H (A) # BT Ed,
i ' Attach the link receiver (A) at
_ | a position A=B.
Smm|  § ’ A | B Nzbx—p—uvk
1)y7:§:-§(A) ............ 2

.

Link receiver

N —

M2X26 ZT AR IN—=2
M2%26 cross member

O (mm

RE VRV M3XE +eveee 4
Button bolt M3%8

O Brommm

M2XTOCS -+vvevreeneenee 2

O HEmm

M2XECS -+revvereevnnenes 4

O |

FW 3X45X05T:------- 4

O [T
M2x12 7Y% AhHyR--- 2
M2X12 adjust rod

Elevator rod
M2x12 TVJ('XI\D‘VF/%

M2x12 adjust rod

VY I%E (A)
Link receiver (A)

ILN—F—ayfR
< Elevator rod

M2 ayFTURN
M2 rod end

KRRV M3%8
Button bolt M3%8

M2x6CS

N RE RV M3X8
M2x6CS Button bolt M3X8
REHRIVE M3X8 \%% LAl

Button bolt M3x8 Elevetor lever

.

FEANTIERL TLEE W,
Be careful with the left and right sides.

M2X26 ZTAAS 7N— &
M2X26 cross member

FW 3x45%0.5T

M2x10CS “ARY VARV M3X8
Button bolt M3%8

12




6 N 2—FTASSY, T—IVX¥T7ASSYDHIL
Assembling the counter gear assembly and tail gear assembly

- N A 7 & Caution
@ Gm M2x10TS 274} X ThDOLIZRIC A DA T AT, TN UG

M2x10TS with split end PRy 7 H L TF SV, Tail housing
M2X10TSAY T8 ‘, Align with the shaft's indentation and fasten. M3%5SS

M2x10TS with split end Make sure to apply screw lock adhesive.
T=NVT=1)—=x7h

@ m Tail pulley shaft
MAXASS:+evvrrrnnnnaeeens 1 : 7-; s oo ASSY M2x45 UyFlVF_EV
O M : Tail housing assembly M2x45 rod end pin
M3X3SS:eevreenrernneenns D) LSS

® @™
@5 by | 2T TP TP P PRPPRPN 1 2=N—H )L Tgfk /
@5 ball Universal joint

F—VTL—FFNF— (B) ‘
OGN Tail blade holder (B) $5 K=

=3 > AW/ XX 65 ball
L N—H L s 2
M3%3SS \
Universal pin % NXSPH

Lo N—H LY

@ Gjm M3x3SS \ﬁ Universal pin M3x5SS

M2x45 Ty NI RES -+ 4 < L=N—HNTAAIN A=BofiriET
M2x4.5 rod end pin % Universal joint M3x3SS##iidfH T
L2 N—=HEY TR,
O [T L N—H LY Universal pin Fasten the M3X3SS
M3XESSeeeeeenreesennnns 1 Universal pin A ‘ B M3%3SS aAt %he position of
@ :l A2y —FT ASSY -
M2XGPH:weeeeeeeeeeeeeees 1 Counter gear assembly N TyRTUREY
9 ) TR 7'3?[!710;{}:5 Rod end pin
Pre-assembled *X@ﬁ‘«‘ﬁ'{ﬁ‘% ' Q
Check the direction of gci
the screw.
It must be fixed from the ED TR WIINETE
side without boss. Do not screw too tight.
—
7 | [BEEmoms-1
Assembling the driving portion-1
R 1D
4 ) AN T Temporary fastening
i M3x%3SS
@ m Mast housing 56 T
> ¢6 shaft lock
M3XTOCS:-++++eeeeeenmeens 8 A\ §
BRG ¢6X12x4FZ7Z
(#37.3%) (Assembled)
© Fmm } LrET—sE )
..................... B Yy F7—A%H (B) itch arm stand (C)
MPECS 6 ggﬁ % Pitch arm stand (B) M3X8CS
@ @ ILR—F—LN— 47G AL I Y F o TR
M3 F AT Foheereeenes 4 Elevetor lever \ sl ) j 47G collective pitch shaft
M3 nylon nut | Left side | 4
i R
il i
M3X33 JT AR IN— L. -
M(‘;)XBE% .................. 2 M3%33 cr%ss member G
D
@ -
>
M3 FAarFvh
BRG ¢p6X¢12X4FZZ:- 2 ) < M3 nylon nut
(HISZ%) (Assembled) Hil
. J .
Front side
L LLR—=F—LN—DOIAF T EIERL TF SV,
< Zb BRG FIVF— /@5\ Be careful with the attachment direction of the
Mast bearing hlder\@ elevator lever.

13




g | |BEEBOMIL-2
Assembling the driving portion-2

~N

O B

\-

IV TS Ty Yy M) IAN AT =7 —F T,
Attach the engine mount and recoil starter after the attachment of the engine to the frame.

M3XECS seeverereererennes 6
M3 F AT F ok eveeeeee 5
M3 nylon nut

FW 3XOX]T +eeeeeeeeees 5

(:) 554 ANVAAARRRARARMARRRMAR

XX
Ye%

MB3X22CS +vereveeeennns 3

@

M3X8CS —Z—2®

FW 3x9x1T

VIAfIWAY—F—

Recoil starter

£
g
B P

FW 3x9x1T

M3x%22CS

M3 FAuarFvhk
M3 nylon nut

fHg Y

Screws of engine part

SNy AN
Engine mount

2N

M3x22CS

14




K©@m

MB3X25CS +vveeeereeenee

r ) @
‘@

M3 F AT F I ceeeneee 4

A\
1

P10 A< AR
¢»10 main mast

M3 nylon nut
MAXASS +eevverenrensennes 2

© O FOREHALET.
HS e GXGXA ] orererenees 2 Use the lower hole.

Collar 3%5x4.1

© Hmmm

MB3X12CS +eevveveeeeeens 3
. J

A & & Caution

0

AL T ZREVEVE[SIEY B, YA AV I %
B UMAXASS THEDIFT T E T,

Completely raise the main mast, insert the mast lock,
and fasten with an M4X4SS screw.

ET %,

ALV A N X0
YA ME Y 2 EV o ' 52D
T2, Raise the main mast.
Completely lower the N
st lock. NARY
fastioc @/Mast lock

3

EVAMLETICHEZCP EVE,
Note : There is to be no vertical play in the mast.

A * & Caution

ZOTy =MV FIETY BN AT LD A —]
TR Ay 7LD E T,

< Abhavs
Mast lock

M3 FAarFvh

M3 nylon nut

FW12x18%0.2T (1) 1Z &I 2> T E T DT AL
JGU TR T &V,

This washer is for adjusting the torque. Slippage is
prevented during auto rotation by adding this
washer.

Since the FW12x18x%0.2T (1 pc.) is packaged
separately, make adjustments as suited.

FW 12x18x0.2T

MVv2V)Ivs— (B)
Torque limiter (B)

e

NI —FX
Counter gear

) S

FsS=—"=)
i = Sl
‘Ilm||H||m|||u||mn|m|uII|"I""""

2

M3x%25CS

17— 3X5X4.1
Collar 3x5x4.1

R INYAT:
Pre-assembled

MV2)3Ivs— (A)
Torque limiter (A)

P120 V7
P12 O-ring

15




9 H—K. L/IN—OH
Attachment of the servos and levers

( @) @m&x&m\
MB3X20CS +vveereeeeenns 2
O B A 7 & Caution
M2XBCS roreerrereesenses 7 L#IL N\~ DBRGUEIZ 3L pAD 2B EF D THV ST T &1,
Since there are two kinds, ¢3 and ¢4 for the inside diameter of the L-
H] M4 UFoh shaped lever, select and use them as necessary.
v
H1T— 4XTX]5eeweeeeeee 1 M4 U nut .
X Lﬂl//\‘_‘ ¢4
Collar 4X7X1.5 M2 I;;)((:SS H L-type lever ¢4 NPT
HT— 4x6X2 EX$5 ball M2 Fh JL—4 . | Bearing
@ D Collar 4X6x2 M2 nut Frame
AT — 4X6X2 L
BT AXEX Qv voenenenn 2 ’ Collar 4x6x2 To07
Collar 4x6x2 2 Flange
[ 2 | T— 4x6x5
[ (8 ® " Collar 4x6x5 ' ) JL—2 4_&]
@ Frame
L &)
2 HT— 4x7x15
F T IXEXQevvrenenenn 2 ’ ' / Collar 4x7x1.5
Collar 3x8x9 ' G C HT— 4x6%5
Yacs @ Collar 4x6x5
@ D LML N— ¢3 AT — AXTX15
FR—) /Lt 1 3 Collar 4X7X1.5
7‘7\7._. 4)(6)(5 ............ 2 Eiig E‘all }I/ ype ever (b otlar
Collar 4x6x5 o~

9

M4x4SS

79— 3x8x9 (3
@ H Callar 3x8+0 Y§ )

M2x8CS
S RATAY. | VIR
Pitch shaft reinforcement washer TLAN—H—
MV N—
Elevator

Cj:ﬂ]m Yy F v 7 Ml v v —

Pitch shaft rein-forcement washer torque lever

ERYMRVD $5x125XM3-+ 1 H1T— 3X8X9 @
Pivot bolt $5%125xM3 Collar 3x8x9 M2 Fvh / M3x%20CS
N M2 nut )
B EARYBRIVL ¢5x125%M3 ‘ / L
M2 Froeeesveesnneanenns 7 Pivot bolt $5x125xM3  EX¢5 RA— Ltype lever ¢3
M2 nut EX¢5 ball
MAXASS:cveeveeeerennenne 2
. . A 7 & Caution A 5= & caution
Rl eeeeeeeennns - o -
giﬁg g_all 7 ILR—F—LN—ELLR—F— ML ILA— TR 5 B TM3X3SSE MDD ET -
ESIMAXASSEFE DT ES Fasten with MS%SSS screws at positions
N Fasten the elevator lever and elevator torque lever | |shown in the drawing.
@ at right angles to each other with an M4x4SS screw. A B
- M3%3SS
|
MAUFDheeeeeeeeeeeennn] =] i
M4 U nut $ 47GaAL I PEYF L N—
I | 47G collective pitch lever
N s [ $63 v 7y
A=B=17mm  ¢6 shaft lock
I |
M4x4SS
7
4+ = L
]
Il R—=F—LIN—
Elevator lever ILNR—=F—MVILIN—

Elevator torque lever

16




Attachment of the servos

O Fmm

MB3XECS:eveeererreeseeres 16

ENSRZZK Top view

=l
Left side

ILR—=F—H—K %

Elevator servo

H—AR<TUbh (A4)
Servo mount (A)

afil
Right side

ILR—=F—F—FK Nose THY =R
Elevator servo Aileron servo
F—RD[E \
Servo direction

1P
=

)7’0 OLID

i

OLIz/o\(

EoFH—FK
Pitch servo

/
Ty —H—K U
Rudder servo

Wi 7 —7

Two-sided adhesive tape

M3x8CS

U NEdy M (0]
Servo mount (C)

I —H—K
Rudder servo

Wi 7 —7
Two-sided

adhesive tape

HF—K=7h (B)
Servo mount (B)

M3x8CS

H—R<7 b (C)
Servo mount (C)

EoFH—K
Pitch servo

P gk (B)
Servo mount (B)

/)

jil)lxu‘/ﬁ'—?ﬁ

e Aileron servo

H—R=T7Uk (A)
Servo mount (A)

17




11 | [F7 2084
Attachment of the truss

N\ @ FL—AASSYIZ, F— Vb ARRUNTE T,

-
@ @m (@ Install the tail truss on the frame ASSY.

M3><10CS ............... 3 7-"*—)1/]"71
M3X10CS  Tail truss

O]

O Emmmm M3 AT\ N ’
M3XI5CS e errreeesrenees 2 M3x15CS M3 nylon nut ? N
~ — 4
M3 F AT Fherseeess , =0
M3 nylon nut AT — 3X6X4.7 9 > / \ N /'
Collar 3x6x4.7 e S\ A

F1T— 3XOXLTerererereees 2
Collar 3x6x4.7 Ve,
. ) 7L—2A ASSY .
Frame assembly
M3%10CS
M3 FAarFvk
M3 nylon nut
F—IVh5 A (B)
Tail truss
S M3%x15CS
AT — 3X6X4.7
Collar 3x6x4.7
e N F-NREFRKERROM L
@  (Jmmmm Assembling the tail skid and horizontal stabilizer
M2X12PH: - vveeeeeeee 4 ‘ . ]
@ KFERET 1AL T RACEE RIS T TS (W —7HH) M2 Fo T
@ (Jommm % ACPRR 74> OWiE Y 2% THBLTF S0, M2 nut -
(D Install the horizontal tail fin after securing it to the truss. & 2
M2XTOPH:-eeveseeeeeees 3 (Use a two-sided adhesive tape.) M2X10PH
% Use a file and some other devices to make the tip areas
@ Gm smooth. ¢6 y—3IF)
M2XETS werererernrnnnnes 4 ¢6 terminal
M2 Foh coveerveerneenns 7 ) ) B R
AFYRHRNY — AT — M2x10PH A
Mz nut Skid holder stay Tail skid
FW 2X6X0 4T ++w+wex- 4 PLORZDHIFE T,
Drill ¢ 2 holes.

- J

ARFREIUS &

Horizontal stabilizer mounting stang

KR

Horizontal stabilizer

KFERHET4v
orizontal stabilizer fin

' N p20REBIET,
/'/ Drill ¢2 holes.
AMZXSTS

P2OREBDITET
Drill ¢ 2 holes. M2 nut
W7 —7

Double side adhesive tape

18




12

¥ AT kv
Assembling the truss

(O Bmmm

MBX12CS:wweverrennens 2
O B
MBEXTOCS w+rereerveeesnes 1
© Emmm
MB3XECS:evvveeerrereeenns 1
©m
@

M3 F AT Foheeeneens 4

M3 nylon nut

©f

h DO NI4T Vv 7RASSY % HT v =TI . 7

—7FIA T ASSY#HUFITE T
@ NI4TV v7RASSY %, F—IVES A ELET o

(@ Attach the drive shaft ASSY to the counter
gear first, then install the tape drive ASSY.
@ Secure the drive shaft ASSY to the tail truss.

(xavzfiiH) (Use the screw lock equipment.)
@ KPRRELEHBRZIFTET, ® Install the horizontal and vertical tails.
(xTay i) (Use the screw lock equipment.)

T—IFYr—2A
Tail gear case
M3X5SS
M3 FAarF vk
M3 nylon nut

BT 2 —7Z6mmiZh v L 72b D%, Valfy
POHFIZANE T,

Put the fuel tube which is cut to 6mm
into the joint.

FT—=IWVITFRIRIGAT I T M e B R HT—
LRFAT I 7 M R AR CRIELET .
After securing the drive shaft ASSY to
the tail truss.

Glue between collar and drive shaft with

super glue. Wk [ 32 5 40

/ Quick drying glue

M2 Fyheeeeeneeeennnnnns 14 Q T—IVAFYN
M2 nut 2) Tail skid
O MYy [ﬁ\ M3x12CS
MBXESSG weerrrrreeaeaeens 2 ‘/

\ J

@ M2x5CSO I A A3 At Y AV & THY ML Th
LD T T &,

@ 7T FY T —ADBANL AL Y A ETE
*’b‘_x%ﬁUOVCTéb\o

@ When the tip of M2x5CS stands out. Cut with a
file before tightening the screw.

@ When the tail gear case is hard to go into the
gear case holder. Sand the tail gear case with
sand paper.

FFA4 7% 7hASSY
Drive shaft ASSY

x WHBEOWHZY AVETERELTFSW,
% Use a file or some other device to make the edge area of the vertical tail smooth.

UK M2 Fvb
@3 INUR M2 F

63 band g :u’tb M2 nut
INATISVF (B)
Pipe band (B)

284 T INUF (B)
Pipe band (B)

S

M2x6PH

KRR

Horizontal stabilizer

X
M2x6PH M2x6PH

TR
Vertical fin

EEEETL—X
Vertical fin brace

M2x6PH

P2DRE BT TLEE W,

Drill ¢2 holes. KPR

Horizontal stabilizer

19




Attachment of the wash-out

D
Ay AT IMNARE -+ 1
Wash-out guide pin

O

Pivot bolt (D)

O O

Pivot bolt (E)

© O

@5 ball

@ (Jommm

-

ERIRFIVE (D) -oveeeeee 5

ERYRRIE (B) +oeeeeee 9

¢5 TRl veeeeeenenennn 2

M2X1OPH «+veveeeeeeees 2

PO AT F NI E %‘
Check the direction. %
I
G 13
wFyY a7k ASSY M2Xx10PH Down
Wash-out assembly Q
5 FR—I
G $5 ball

kv AT IMARE Y
Wash-out guide pin
A 7 & Caution

RO TERVINTEEL TF RV,
Tighten firmly but do not over torque.

oAy a7 ASSY
Wash-out assembly

HAREYHADET .

Guide pin is to be inserted.

0

EAHI MRV (E) o
Pivot bolt (E) ATy a7l —k ASSY
Swash plate assembly
ERYRRVE (D

Pivot bolt (D)

P

Ol

ERYIRIVE (E)
Pivot bolt (E)
ERY IR (D)
Pivot bolt (D)

YRy MNRVIO BT )5
How to distinguish pivot bolt(E) from
pivot bolt(D).

L=5mmE§ _I L=7mm

Ry MRV (D) ERYMRIVE(E)
Pivot bolt (D) Pivot bolt (E)

FTIT AT —AFERY MRV NENZTUHTE T,
Mount the radius arm at the pivot bolt (E).

20




14 | |B—=F=~AvyR&F—bOF Y DR}
Mounting the rotor head and auto rotation gear

(" N\ OAFEFAF—TL—FOR T
@ I] Stabilizer blade assembly
FW 3%4.5X05T: -+~ 2

FIN=T VA
@ m VCOVGF film
MAXASS:ceeevereereeneens 2
0

C AFETAF—=TL—F
II @ Stabilizer blade

FW 4X6X05T:++wwww e 2 @

g
© Emm ﬂ@
M3XLIOCS+vvveereveeene 9 s’

A A
q

=B B

@ OAFEGAF =T — 2ADORAHF | ‘
Stabilizer arm inatallation

G5 R Jlreerernecnnns 4 ‘ o ‘

#5 ball :E

(@ N S=

MB3X20CSw+wwrrrrrneees 1 TARFVRHIE R A K305 WL 2

- Epoxy plastic adhesive 30-minute
@ hardening type
M3 FATFyheeeeeees 1
M3 nylon nut

O 35mm

A B 35mm
M3X3SS wererernrnrnrnnes 2
. J
o= =0
e © | SR O A'=R'
A ¥ & Caution

K AZEFIAF =T L —REAFE T H— AFEGAH =T L —=RDING Y 2% BN 17— 7%
aVPE—VT = AT THDHI L, ZENTHEL TSV,

% Stabilizer blade and stabilizer Keep stabilizer blades in balance by attaching an
control arm must be assembled appropriate amount of tracking tape to the lighter
so that they parallel to one blade.
another. Ou—%—~yROH . T-HUHF

Rotor head assembly and installation
. M3x%3SS
AFETAF =T a— LT —2A M4x4SS
Stabilizer control arm s

M2x8CS
IFTUTT— A
Mixing arm

FW 3%4.5%05T

AZEFGAH —IN—
Stabilizer bar

M3x10CS
M3 4371 M3x20C5
M3 nylon nut

A=< A
Main mast

21




15

7oy AOybhO#EAL

Assembling the adjust rods

EyFavyk (2kvh)
(7Yx AbayRM2x16% 1)

16mm

[«——]

=

e
#1mm Approx. Imm

2xarha—iayR (2kvh)
(7Y% ANy RM2X70% )

Pitch rod (2 sets)
(Use the adjust rod M2x16)

CEDEIDO) (o)

Stabilizer control rod (2 sets)
(Use adjust rod M2x70)

70mm

|
I 1
C I = DO)
| #54mm  Approx. 54mm [ (X2)

i

IF U7 —2uvk (281
(7Y% ARy RM2%90%f# )

Mixing arm rod (2 sets)
(Use adjust rod M2x90)

90mm |

:

-

#)76mm Approx. 76mm

zarayk @O (1+evh)
zruarayk @ (1kvh)
Il R—F—uayF @D (1kvh)
ILAR—=F—uyk @ (1&vh)
(7Y% AMayRM2x25% 1 1)

25mm

Aileron rod @ (1set)
Aileron rod @ (1 set)
Elevator rod @ (1 set)
Elevator rod @ (1 set)
(Use adjust rod M2x25)

e—
@lﬂi\\\\—\\\\!ﬂm (x4)
e

#10mm Approx. 10mm

zrarayk @ (1kvh)
(7T % ARy RM2x55% i )

Aileron rod ® (1 set)
(Use adjust rod M2X55)

55mm

7

| |
I |
(B \\\\\\\\\\!H-D
| #44mm Approx. 4mm | (X1)
|

aLyhEyFavlk (1kvh)
(7T % ARy RM2x80% i JH)

Collective pitch rod (1 set)
(Use adjust rod M2x80)

80mm |

=

P

(x1)

#166mm  Approx. 65mm

Z2ayhrayk (1tvh)
(7 Vv ARy RM2x80% ¢ 1)

Throttle rod (1 set)
(Use adjust rod M2x80)

80mm |

q

d | o
I

\\\\\\\\\] 25 ] -D (X1)

#70mm Approx. 70mm

22




Attachment of the linkage

AFETAY—arba—layR YyFayk

Stabilizing control rod Pitcfl rod
(247r) ? (25 77)
(2 places) (2 places)

——3IF T —2uvl
Mixing arm rod
(27 7r)
(2 places)

'f. & "yg‘\smv' 4»
4«\1\ aya

ILR—=F—uvyk @
Elevator rod @

Q)4 ;@
& N

aL sy Fayk
Collective pitch rod

ILR—=F—uyF D
Elevator rod @

rarayk @
Aileron rod @
iarayk 3
Aileron rod 3

zarayl @O
Aileron rod @M

23




17 ')77-_:/¢o)|:|‘7|<‘§}§]¥'1
Adjusting the each linkage rod-1

e )\
@ 0

M2 -)—/]\ .................. 4

M2 nut

EX 5 R—hreeeeeeeens 4
EX@5 ball

O HEmm

M2XGECS weevvrrrereeeeeens 4

M2 Fvh
M2 nut EX¢p5 R—v
\@\ EX¢5 ball
&
A
10mm
T M2X6CS

BEEROREZHEEL FRLORETIRELIToTTE W,
Check the settings of the transmitter and make adjustments under the following conditions:

ML FOH TN A ETHI THLH - Trim and sub trim are all at the neutral position.

o FH—T ATy NVA—=T B ATTENTWiewFE - Pitch curve and throttle curve are not input.
(AT A7 HH AL THII2350% D IREE) (* Stick is at the neutral position and output is at 50%.)
CATAVIHHRILTHER - Stick is at the neutral position.

/|

R N
Elevator

DO ATy¥aTL—MTAMIHLTI A LHkICEYRTY (D Make the adjustment with the rod end so that the

FCHEELET

swash plate is in 90° to the mast with the rod end.

ATy a Assy
Swash assembly

24




m Ty

Aileron
@O AT 2T L=< AMIRL T L2 B Rk (O Make the adjustment with the rod end so that the swash plate
Oy URCELET, is in 90° to the mast with the rod end.

ATvva Assy
Swash assembly
IS W72
Front view
m v m Pitch
@O ABYMVATAYZ AN T —RR—r& (D Adjust the servo horn and collective pitch rod so as
ILZREYF Iy RH0NT A b ENTELF T, to form 90° while the throttle stick is in the neutral position.

90°
BN
3 ? 10mm
| 2 /é
90°

25




209D r—<

18 .
Linkage of the throttle EXo5 Hel
EX¢5 ball )
7o e EX¢5 F— FxTLY—
M “ #10mm EX¢5 ball Carbretor
AWy MVEYR
H H H H M2x6CS ﬁ%:;fx" Throttle rod
T~ L b
10mm Opened
E-FI E—FI 2 Fok 1
Mode I Mode I T M2 nut g position
BERD AT AV I E

Position of transmitter stick

(1) REEDAT AV I AR TM) AHHFDOEE L DD EANT DL LI,

2ay MV RERELET,

(1) When the transmitter stick and the trim are both in central
position, adjust the throttle rod as shown in the diagram on the

right.

2 FxTLI—DEM~EROPLDB0%ERDET o FALRHIFY 7L 7 —
BARE#I30~40%12 7 5 KN ATy VL N— DAL 2 i35 TL22E N,

(2) The mid-point between fully open and fully closed on the
carburetor is at 50%. Adjust the position of the throttle lever so
that the carburetor is approximately 30-40% open when the

throttle lever is in neutral position.

FrTVLEI—
Carbretor

Fully open

#0.5mm

Approx. 0.5mm FrTLy—

Carbretor

Fr TV —
Carbretor

e
Fully closed

g@ [@@
E—F1I E—FI
Mode I Mode II

REERD AT 4 77 1E

Position of transmitter stick

O1g [@E
E—F1 E—FI
Mode I Mode I

EEWD ATy AL

Position of transmitter stick

Oig @E
E—FI E—FI
Mode I Mode II

REEBD ATy

Position of transmitter stick

,// N
B E£0% e : \
Opened -~ / A

position 0% ) F#ﬁ&“?S/O'v 10%

BH E£100%

IV AT Opened Opened
. 11 0,
Engine stop E;;tion 30~40% p;o}ilﬁl\o; 100%
\ .
Neutral Full-high

(B) BEWDATY M &EYF AT AV I DT NNADEE, FX T L5 — DB EEA 4
2B ENT EER
7%75  END POINT
JR TVL AD]
#7  EPA
NABOEAEETERCL THAELE T

(3) Adjust the transmitter [Futaba END POINT / JR TVL ADJ / Sanwa
EPA] by increasing the numerical value of the high side so that the
carburetor is at fully open when the transmitter throttle and pitch stick
are at the full high.

Futaba END POINT
|: JR TVL AD]J
Sanwa EPA

@) FEEO ATV MV &Y F AT A I PR AT —DEE, FX T LT —DRENH
0.5mm B ZHI, HEEHE

7478  END POINT
JR TVL AD]J
#>7  EPA
20— OBAEZ FOL TIELE T,
(4) Adjust the transmitter [Futaba END POINT / JR TVL AD]J , Sanwa
EPA] by decreasing the numerical value of the slow side, so that the

carburetor is approx. 0.omm open when the transmitter throttle and
pitch stick are at the maximum slow.

|: Futaba END POINT

1

JR TVL AD]J
Sanwa EPA

(5) EERDATY MV &Y Y F AT A I HAT—"T, M) AP AT —DEX, ATy MY
Ty RADSIEL RN I R E B

7%75  END POINT
|: IR TVL AD]
#>7  EPA
2u—MOFAEEHSL THELET .

(5) Adjust the transmitter [Futaba END POINT / JR TVL AD]J / Sanwa
EPA] by decreasing the numerical value of the slow side when the
transmitter throttle and pitch stick are at slow and the trim is also at
slow , so that the throttle rod is not taut.

Futaba END POINT
JR TVL AD]J
Sanwa EPA

26




19 to‘ya"/ZDVF)l/o)ErxLE
Pitch and Throttle Setting

YT D% E Pitch setting
ZOF—=F—Fara—yTuaReEHL 72D TY, This data originated from the use of a programmable transmitter.
PRI N N AR L (A D 3 % Varies depending on the engine, fuel, muffler, etc.
— W REE T, General guidelines.
REED AT 4 7 YT
Position of transmitter stick Pitch angle
- - arr4vary -
E—K1 E—K1 Condition VAU N4 R—ILF
Mode | Mode Il Hovering Hold
I I X
ollo] @ng LT 110° +11°
High pitch
I I e
[o]llo] [olllo] VAU NS/ +7° +5°
Hovering
I I ﬂ
oll[®) @ H—EvF 10 -3°
Low pitch

A ¥ & Caution

WP R —EE YT — (2513-040) 2L TL280,
Make sure to use only Hirobo manufactured pitch gages (2513-040).

Yo F 7 — D% A 7L — RO R SR 80mmI BT AFET A — 3 —% /K
FILTEYyF =T THINET,

(A TL—=FEALES LIFTlnET,)

Install the pitch gage at approx. 80 mm from the end of the main blade
having the stabilizer bar horizontal and measure with the pitch gage.
(Lift the main blade slightly and measure.)

A 7 & Caution
T—%— [m]§585131,400rpm BL T TREHL T2 8w,
Use with a rotor speed of 1,400 rpm or less.

YT Hh—T DRE Pitch curve setting
BOEDITWHIZTHH OB EROFTPFZ TEL 2SN, For the setting method, refer to the instruction manual of the transmitter used.
EVAUNE/4 R—IUN
Hovering 100% Hold 100%
50% 50%
0% 0%
ATAVY A= ATAVY WIS AT A7 N ATAYY A= AT A7 WS AT 497 N
Stick:Low  Stick:Center  Stick:High Stick:Low  Stick:Center  Stick:High
ATV DEEE Throttle setting
(ZOF = —3ara—y7aReHALbD T, ) (This data originated from the use of a programmable transmitter.)
PRI S i Neavhy SuE AN 5% | A B S s % Varies depending on the engine, fuel, mufffler, etc.
— L HETY General quidelines.
AU ME/A
Hovering 100%
] AR 7 R RE1100~1150rpmAS W TL X0
¥ A hovering speed of 1100~1150 rpm is recommended.
o 50%
0%

ATAYY A= ATAVY WAL AT AT A
Stick:Low  Stick:Center  Stick:High

A X & Caution

ZOFEF Ry T H—TTT, This setting is for a common pitch curve.
(AVE2—TuREHREODLDTT . ) (Obtained when using a programmable transmitter.)
IVV MR IBEL R 7T LTI R E AV HVET May vary depending on the engine, fuel, muffler , etc.
TIANe L CIRAEL TL728 First fly the unit and then adjust.

27




Linkage of the rudder

DO FF—D) o —THAL— RHL K RANVRT (D Secure the rudder with the linkage band so that the rudder

EELET o linkage will operate smoothly.

@ @¢2h—KR ayRiZ, E&EGbE Y R TV ET, @ Measure the length of the ¢2 carbon rod and cut it
T VX AV aAf Y IM2X P23 TARF THEEH (304781 with a file. Secure the adjustment joint M2X¢2 with the
LR %2 X< EELET Epoxy adhesive after kneading it well. This hardens

after 30 minutes.

PP 747
P.P pipe

ToRF DR R A 305 AL A
Epoxy plastic adhesive 30-minute
hardening type

@2x900SUS 73147
$2%900SUS pipe

@2 1—rRrayl YA
M2 oyRFI R @2 carbon rod >~

M2 rod end \’ ﬁ
A &

Linkage band TIX AN aA U @2

TIx AN a4 Y MIBEE DAL T AT FETORLET,
Squeeze the adjust joint with pliers before hardening of the
adhesive.

m o= =T
Rudder linkage

AT AT M) AP Z 22— TR =V L TR &,
Il Make a linkage when the stick and trim are in neutral.

10mmI D \ =~ 1

LN—H13T,
Lever neutral

28




21 WREL 27 - Ry IN—DH{F
Attachment of the fuel tank and hopper

A O AN ATV = 2ZERATET . (RYavZfil]) @ Fasten the brace to the mast housing. (Use the
@ @\\\\\\\\\\\\\\\\\\\\\\\\\1 BN WA 7L — 20 7L — 2l % i CTHU T} screw lock equipment.)
2

7280, If it is difficult, bend the frame side of the
IR V7 DRFAEFISMmEEL THY L M3V A brace before fastening.

FoIAE E TELRRIZ AL T I—REL 7 > 2128% B @ Cut the rim of the dummy fuel tank. Make

@ @m 7L —ACEELE T, holes in the trunk frame and the dummy fuel

®

Ve
MB3X25CS:+++errernmeennes

@ BT 7% TRIOBRICEE 217\, R CEI 2RV ERIC tank so as to secure the M3 claw nut, and
MBXECS s eererereernees 10 AL VEETHNTFTES attach them to the frame.
@ FI=BRBZ o BE LT, (3 Do the piping work of the fuel tank as in the
® Fy—EEFOMHT—7CHELET . below drawing, and install it wrapped with a
N s FI=WELY Lo O E A DR TSR AT AV ST sponge or some other thing so that it will not
@ BIBL T EW, move.
M3 AT pereeeenen 3 ARy S—I3 b TAL T EEL TRLES . @ Glue the fuel tank.
M3 nvl ¢ X EEREMCIEEBESLETT, (% Secure the hopper with a thick two-sided
nylon nu .
adhesive tape.
@ w HHBEFETT, % Smooth the rim of the dummy fuel tank with a
Same as the right side file or some other device so that the right and
MBX12CS:wvrverrereenes 2 HT— 3IXTX6 left edges are the same.
Collar 3xX7x6 % Remove the hopper at the cut line and use it.
@ H % Painting is required for accessories.
FW 3XOX]Treeeereereeneee 4

WL o
|E] @ Fuel tank
M3 A FEF b 4
M3 claw nut
M3 Y AFFk
@ ,,,,,,,,,,,,,,,, M3 claw nut
H T ZXTXIT Gewerrnne 2 T IRELY o ik
Collar 3x7x17.5 Dummy fueltank
plate
FI-WEy s
FT o FXTXGeweenvennenn 2 Dummy
Collar 3x7%6 fuel tank
\_ 77— 3X7X175

Collar 3X7x17.5 . _
=427 A7— (L)
Dummy tank stay (L)

FW 3x9x1T

/a_:
%y‘g"mv ‘ M3%8CS

\ N -
x|l \b N ‘
% <] x
B ° ?f-{@l ﬁflﬁv“—'f e ’
\/

Ll

M3 FAarFvh > Doublg side ‘
adhesive tape
M3 nylon nut e
757

M3 FAarFvh Plug
M3 nylon nut

B BEECONT
ZEEINDBVERIL 5> EHUHT T T 8w,
B About the Piping Work

Do the installation so that there will be 757 ST T

no leakage of air. HI) Y IR 2 —7 WoHRHYILFE
A s = . Fuel tube for gasoline ¥

£ & Caution Cut only the
. . . left sid
WVRRF 2= TR DAY IR 2= TR HIL T F S0, working around
A7 T IR 53 )3 F 2 — T ) A 24 N o
ENLIOMHTEEE Ao Air Purge %ﬂi‘{f}\l—f '
gassofl?rfethe fuel tube, use the included fuel tube for TR 5 — () Fuel supply port
b . T-type connector

A silicone tube c_ommonly .used _for a general engine model (commercially available) o 5~ Sy (RIFE)
cannot be used since gasoline will erode the tube. To caburettor | Cap (optional extra)

29




Assembling the cabin frame

N\ @ l77l)_~)—_%ﬁy}\bij_o

f
O B @ FACVRAILRERITES

@ FYEUERTL—2DTU—T4YTTAIZ

MBXIZCS woeereemeeeeees 2 M3x12CSEM3%22CSTHO T E T
@ @ MAHE3 FHZ 200 KZ B Fr e
BALET,
FW SXTX]Trerveereeee 6 ® ¥R T 72— F =2 BT ET
@ (oo
MO2XSPH ++eeverenreneens 2 T@*§5:177')_ﬂ’_7@:’7‘7‘7]‘
@ @ LET,
Cut the air cleaner as shown
M2 ﬁ—yl\ .................. 2 in the drawing be]ow,
M2 nut . §
IYVANFYTLI—FRUTS
@ Il WA LAN—ETILET,
In fixing the engine onto the
FW 2x6x04T--------- 2 carburetor, put the lever down.

@ GD ¢3.1 Rt

MZ2.O6XETS «reveveereeee 7 #3.1 holes 4places

@ Cut the air cleaner.

(2) Cut the cabin and drill holes in the cabin.

(3) Attach the cabin to the floating rubber of the frame with
the M3 x 12CS and M3 x 22CS cap screws.

@ Drill holes of 2.0 in the three places on the frame and
attach the frame to the cabin.

(® Assemble the frame, seat, and air cleaner.

HINTANZESTHYMLET
Please cut the cabin along the

I7—2)—F—FF XU ETL— AU
FXE AP LAEDOA T TIATE T,
Please fix the air cleaner to the inside of
cabin with the screws included in kit,
after you fix the cabin to the frame.

TROKIFYEYORATELET,
Make a hole on the cabin

= cut line. according to the drawing below.
@)% mumummuy \ ) 134mm o
MB3X22CS wvverereeneenne 4 g T C
@ N = 24mm 15mm
HII
= Nose - - /N 165mm 3
M3 F AT Foheeeeenees 4 g
M3 nylon nut = ]
© — _
FJ T GXTXTrererrnersnenns P YUV SIDREDIFES 14 50 20
\_ Collar 3x7x7 ) Cabin bottom side Drill ¢3 holes. EIwNE
FW 3x7x1T
Ta—T AT TLN M3%22CS
To floating rubber FW 3x7x1T
P 5 gu7xT % %
Collar 3x7x7 L hol
.1 hole

FW 3x7x1T

Fyry
Cabin

XU Wim

Cabin cross-section

IRF VA .
Epoxy adhesive P26 K%
HITET,
N e 26 or 1 I Drill ¢26
Frame attached position diagram holes.

M2.6%6TS

TU—=FAY T T

L

= $31KR

Floating rubber

-

A%

FHET TR

Cabin lower part fixing diagram

Frame

M2x8PH I7—2)—F—D K585 %Ik
l FW 2x6x04T L9,

Cut here, in case of interference
with the air cleaner.

M2 Fvh
M2 nut

holes.

¥ AREMICIIHEDSVITT

% Painting is required for accessories.

30




23

Fv/E—OR{E
Attachment of the canopy

J

p
© (jmmm

M2XEPH -+ veveveereeennes 5

© |

FW 2X6X0 AT wwweereeee 5

- J

Ny T ) —F AR VR ETEAZ
AT 7 T v X
MEELTTFEW,

The battery is wrapped with
a sponge sheet, so that it may
not be brought into contact
with the radio receiver and
the amplifier.

B Jv10-ZEHOR

Mounting the gyro and receiver
HEBEZIZ, VA0 N\ T ) — - ZERREEFYEV IS
Wi 7 — 7 %A > THOAHTE T,
In reference with the illustration, mount the gyro,

the battery and the radio receiver in the cabin, using
double-side adhesive tape.

TROBZAEN ALy F 2RO AT B3 BN
ZLTTFEW,

In case of mounting the switch at the positions
shown below, drill holes.

JxAu ~ W7 —"7
Gyro Double side
S /fU?V?T 22 adhesive tape
Gyro amplifier N
/
"iﬁﬁfi
Receiver
INyT V) —
Battery ZAEAA YT
Receiver switch
@ EPEFX A TES (@ Install the windshield in the cabin.
M2x6PH
M2 Fvh
FW 2x6x04T M2 nut

P2OREFTET
Drill ¢2 holes.

C" O
6

A B R CRATLET
Bond with epoxy resin adhesives.

31




Attachment of the main rotor blade and the tail rotor blade

( A

O |

MAX3ECS -veveerenrenne 2

7 N
\\ /

M4 FAT L Fyheeeeeeees 2
M4 nylon nut

O

MB3X1ECS «vvveerenenss 2

M3 FAT Fyheeeeeene 2
M3 nylon nut

@ AArTL—FDOIUft

D TLIZE W,

A TV—=RDONG Y A PDET
Balance the main rotor blade.

I
. S W

BWHIZTF =7 T h— VS 5E5F T, /
Wrap lighter main rolor blade with tracking tape or
a decal to bring it into balance with the heavier blade.

@ 57—V 7L—FORUT
Attachment of the tail rotor blade

O F—=NVTL—RDONFV AR ET

@ 7=V TVL—F&EM3x16CS. M3+ /1> F v MCRHEEL
F9 . CORE, TV T LR T TR B SRR ISl
HTFE,

(O Balance the tail blade.

@ Secure the tail blade with the M3x16CS and the
M3 nylon nut.
Fasten the tail blade so that hands can make it
move lightly.

I
C Bl

BWHICT—TH 55,
Wind tape at a lighter side.

il

Attachment of the main rotor blade

D AT TVL—RDONGY AT,

@ ATV —F&M4X35CS\M4F AT Fy TRl %
LET o ZOHE, AV T L — R TR EI KR IELIC

(D Balance the main rotor blade.

@ Fix the main rotor blades with an M4 x 35CS
and M4 nylon nut. At this time, tighten them to
an extent that the main rotor blade moves
slightly by touching by hand.

T—%—~yF
Rotor head

FWpax$22x1T KDC-B

:
é\Blade holder
M4FAarFvh

M4 nylon nut

A TL—F
Main rotor blade

A i & Caution

ATV — NI B SRR A DM ANT $9 70

Fasten the main rotor blade so that it will move lightly.

T—=NV7L—F
Tail rotor blade

M3 FATsFoh R RN
M3 nylon nut ‘F"‘(( %

e (7 =

32




BRETH—IVDORES

25 Painting and affixing decals

(D FRPEBANIEF X E VR — VS D5 1L 1% 41 7k & 3300~ 40052 i 7K
R=N—TFARALGLIEZE T,

BT ELEE ARV TRETOTEELLETT,

@ —BEEHE AR B OREMT AL FT e A=V
BLRZFTOTRELDDIZRY T NEREVF— (1~27) TH
MU S A S TS 2 F BV TBEE T,

@ ) EBELBS>TEVR— VDT 272 LT T,

@ OKTHNIEARBEEZITVET,

® FH—NVERWVF 2% TYXHEO )XY ILy U FIE T RF RO
W LFET,

Yo BEAARNHPHILE L FI2IETARF L ROBEREHES>TLOKTY,
Y¢ FRPUS DTGB IL Y L FE TARF ROBREMHL TFEW,

T H—IVD BB
Example of affixing decals

(0 FRP parts should be sanded smooth with soapy water and 300-
400 grit sandpaper after pinholes and other flaws have been
fixed.

Be sure not to polish them too hard because new pinholes may
be made.

(2 Lightly spraying a primer coat of paint and then letting it dry
completely highlights the appearance of pinholes and other
flaws. Along with polishing, larger pinholes should be filled
with filling putty and smaller ones fixed with instant glue.

(3) Apply another light coat of paint checking for more pinholes or
flaws.

@ If none are found and the base finish is acceptable, finish
painting the model.

(® After the paint is dry affix the decals as indicated in the
manual, and cover with matte clear urethane or epoxy paint.

Y¢ Of course, urethane or epoxy paints can be used from the

beginning of painting process if desired.
¥ Use urethane or epoxy paints also for non-FRP parts.

@ 7 VIIFERD EHREREE S EIBIFATIEN T S0,
@ Use the decals as described referring to the manual of
the actual helicopter machine.

JA12345657880

JA1234567890) o i e

JA1234567890 @Y irzx
i [
BELL47G-2 HIRO30, i c': 79 7;:

BELL47G-2 HIROS30. HEEH

©0

\\ 151 I D
BT 5
Model No.

33




TF—=2Y—=b
Data sheet

Transmitter:FUTABA FF9-H

1ch(AIL) | 2¢ch(ELE) | 3ch(THR) | 4ch(RUD) |5ch(GYR) | 6¢ch(PIT)
ATV (R/V) 100% 100% 100% 100% 100% 100%
(L/D) 100% 100% 90% 100% 100% 100%
DR uP 100% 70% | - 70% | e | -
DN 100% 100% | - 100% | - | -
uP 0% 0% | - 0% | e | e
EXP
DN 0% 0% | - 0% | - | -
F/S NORM NORM 25% NORM NORM | NORM
REVERS REV NORM REV NORM NORM REV
PARAMETER TYPE:HELI(SWH1)
POS1 POS2 POS3 POS4 POS5
TH-CRV NORM 0% 25% 35% 45% 80%
PICRVY NORM 15% 40% 65% 75% 90%
HOLD 0% INH 50% INH 100%
Transmitter:JR 9X
THRO AlL ELEV RUDD | GEAR PIT
H100% | L100% | D100% | L100% | +100% | H100%
TRAVEL ADJUST
L90% R100% | U100% | R100% | -100% | L100%
/R UP | - 100% 100% 100% | - | -
DN | - 70% 70% 100% | - | -
REVERS NORM REV REV NORM NORM | NORM
SWASH Mix TYPE:1S
L 1 2 3 4 5 H
TH-CRV NORM 0% 20% 30% 35% 42% 63% 80%
PLCRY NORM 15% INH INH 65% 75% 80% 90%
HOLD 0% INH INH 50% INH INH 100%

34




3. {{E/Y—"/ IZ DUV T Repair parts

20089 Aoz
@HE/N—YDIEAICDEEL T FyMBASNAEREANI—RNO.EEZHEE > THEVKRDH B, FOREET

@ LEENHETHBAP»RELIGEIE BEYH/N—YRETCTREAICTHHRLIAALLEZL,
FERIEEREICT. EXZMHO3A~7TATE TCHBIIVWELET,
FCEICBEFLY S TAMB. ERER.GW. BRKRARDZTEX L AHBEITHS3A~THEIHRESETWEAEEET,
F7-  BADIEBEIL D=0 1H~3RIZERDICHBEEEE W ZELHNET, HEPLDH I T ARSI,
FERDAR . BHE EDOHE. ZENEE E&D BV SIS E . BFH T EARIEsHLIAIC
5B EE( 0847-45-2834 ) IN—VRETITEIED L HRFES SV R EFHI Y TEIBVLELET,
¥ O—RNO. mBIEERICKRRLTHNET B BV T CICERARE RS0,
BEHDIHEICLDIE G ATHREZMTHIEBADT. I—KNO. B HEETHERD L TELEEN,

—| BRIAFE
@ HHiAL [FAX|[CTA S THBUET.
FAX%E BB TEVAIR, BBEICTHRACLEEY,
OHiLL [RE3IMB] LAV ET . BROBFETICBVAEBIC ALEEREDH CHTIL LS,

B S EER (DN —V RS DEEH+QHER (5%)] + @ikt (X5 FHFLAH) MILETT,
#eb REFRICLE L SRTRAVFE LIRSS RET o THEVELR A, TTHERILZSL,

WK (U5 FHRA) XM EEH e BRIV OBXICLI-TELVET,

BRAEE . | 1BMALE | 3HMLLE
X RERR | PEaE | o
. e S ¥1,575 ¥1,680 ¥1,890
it ¥1,365 ¥1,470 ¥1,680
BRI {5 AbfE . EE ¥1,155 ¥1,260 ¥1,470
BFE . E ¥1,050 ¥1,155 ¥1,365
usfE| ¥1,155 ¥1,260 ¥1,470
N ¥1,050 ¥1,155 ¥1,365

(f5) LB IS BEFVD AT /S—Y9,800H» TEXDIHE
Em A ETEE¥10,290 [(D/N—Y LD EET¥9,800 + QHETL(5%) ¥490 ]+ xFFH(X5|FEKLA) ¥1,680
=HT2%EE¥11,970 ELVET,

EYE (QE—LTHENC L) ZffNo.
5 LIAHERH i A B[ caxmE#m| 1o - 2EBLE
AT L 1 ] [ BpmE| ¥ -FLLLL
B watE | R P
L[] ]

. 0 - E R

Z1ERR - m X

TEL ( ) | FAX| ( )

J—FKNo & & N IHIEE: Y

On—yKenast

<R QHER (5%)
A
| w&aE(0+2)
CHEXIIFAXIC TR S THBD £, ¥
EoR—#%XBHE X—VF) [ @# (REIEHEA) | |

FAX:0847-47-6108 _
FAXZHIF BT AIE, TEL 0847-45-2834F THBES 21N, —
T726-0006 5B R FTR TAkAS 331 | bEULB-BRAFHE O+ 40 | |

35




IN=J )X
Parts list

FTarN—= 0402-602
— Optional parts
0404-345

G - —
Metal made seesaw

0404-711
2506-005
2531-003 2500-061 ?
2520-
0404-232 l 522-009
L 0404-501 ,-

b
2522-011 /

0404-710
2532-028
2525-001

2500-036

8.2531-002 ?
!

N

2522-009
N ’ 2532-004

b

2506-019| [
2522-011

2522-001| /

0404-502

0404-533

( (0 2521-052
‘ @ @ 2500-067
[—
@ 2509-010
0404-505 AN
0404-506 '
2332:022 ; 2505-006

2532-044

2505-016

2506-030

&
0414-514

36



—— = 7 Y
:C!ode]\IEI\LO.. Parut;]cﬁars ét%( “gzé%%im Rfﬁlﬁks
0404001 | 56 o With i) U o
0404-232 |7 ! (300)
0404-345 éjoflir_ fil7m/r e 11 site‘[ (23(5))
Rataltl g;(( ;:aiiligzejr ;:/C)rir\(?l ;rr]rt e 2 (338)
0404502 | S0 v )
0404-503 Y30;e7 ! (}:ggg)
0404-505 ]gax‘r/lge\r—ruib@r 2 (138)
0404-506 | 500 cottr 2 | oo
0404-533 | FFR R/H Assy f:t (?g:;gg)
0404-552 | 37 ade older with besting. )
0404-602 S/ee—sa»/v (—Me(t{;':; ﬁfﬁé) ! é:ggg)
0404710 | WE Shtitier blade 2 | oo
0404711 | W Sabitzer bar g 4x 585 2 | dooo
0414-514 | ERP i blade L70 2 | Goowy
2500-036 |Brg. ¢ 3X ¢ 8X4F ZZ 2 1,260 (1,200)
2500-044 |Brg. ¢ 8X 4 16 X577 2 1,260 (1,200)
2500-061 |Brg. ¢4X ¢ 9X47ZZ 2 1,260 (1,200)
2500-067 |Brg. ¢ 4X ¢ 13 X577 2 1,260 (1,200)
o [BE XA T JT5S i
S A o
e S o |,
2505-016 Mg iyfof n‘:tﬂ(—tifin]\typff w 10 (3(1)(5))
2506-005 |FW 44X6X0.5T 10 105 (100)
2506-019 |FW ¢ 3X4.5X0.5T 10 210 (200)
2506-030 |FW ¢4X 422X 1T KDC-B 4 840 (800)
2506-033 | ¢ 8 X12X0.5FW 5 315 (300)
2509-010 §§ s:ge:a;i ;inta g ! (gé(s))
2521052 | § 35854 cottar 2 | Gw)
2521086 | Cotar 12X 155 2 | Gw
2522001 | Lt rod M2 16 S G
2522009 | L oaakro s | G
2522-011 zd;/l;sT r7c;dI\MDZ X 9]:) M0 3 (ggg)
2525-001 ;’? gl?;ll—(ﬁ;régféd\)ﬂ> 10 300)
2529003 | 8l 1y > Goo)
2530012 |3 0 ot M a 2 | oo
2531002 | S0 ron M3XS 0| Guy
2531003 | S0 e o 0 Goo
2532-002 ga; sérgw;;\/é >]<}8:L MR 10 (?1(2)8)
2532004 | & Do wianis )
2302 | 800 s o 0| oo
53208 | LG s )
2532-044 C;;; szrz\;j\Mi ;g 3:5L Hl{a\r/lgeﬁe?’ds) AT 2 (338)

37




%% %S: 2532-033

0404-615

0404-227

2532004 2500-072

0403-010

0403-085

2525-001 ; ?i

2533-006
2506-036

2500-047

0403-038

Q@
2509-003

0404-023

6@ 0404-615

2530-005

2530-004

&
T 2505-006 — 2529-005

5 Q@

2531-002
—¥ 0405-301
0403-011
2532-034
.‘, 2500-049

0405-302

2521-053
2532-008

2531-003 ~ ®

—  0404-617

2531-003

e

0404-642

2500-063 0405-305

0405-303

2500-049

2532-036

>
@ s

38



= — FNo. iEZ AL BRI %
Code No. Particulars Q'ty (*ﬁfﬂ“g@%ﬂﬁ Remarks
ATFA4A RNT7ay 27+ b 1,525
0403-010 | g1ide block set 1 (1,500)
~A MY 315
0403-011 | Npat Tock 1 (300)
WHL S 2277 b 15X 3,150
0403-038 W-type wash-out 1set (3,000)
WY v a3y hE— LT — A4 367
0403-085 W-type wash control arm 2 (350)
ST AT — 4 315
0404-023 Radius arm 2 (300)
~ $10X 1 < A b 1,050
0404-227 ¢ 10 main mast 1 (1,000)
0404-531 ATy adLl—brty b 1 4,725 YRy FARIL
Swash plate set (4,500) With pivot bolt
0404-615 | F — FHEZ T v F Assy 1 10,500 V) Iy y—1F
Auto-rotation clutch assembly (10,000) | With torque limiter
A — b o GRS i 2,940
0404-616 Auto-rotation drive shaft 1 (2,800)
F—ra Y 3I vy — 1,890
0404-617 Auto-rotation torque limiter 1 (1,800)
0404-641 | LTIV E=F 2 20T (R) . 2100 |7V > & —FXMU— L E AT
; Bevel pinion gear 20T (R) 2,000) With counter gear side roll pin
(
0404-642 NAYL ¥ = 2 F Y 20T (L) 1 2,100 = N—H )L v T Milla — L ¥ A
B Bevel pinion gear 20T (L) (2,000) With universal shaft side roll pin
GEX A > ¥ ¥ —97T 6,300
0404-773 | GE main gear 97T 1 (6.000)
WY > F— XN — Ak b 5250 | ZAf
0405-301 Counter gear case set 1 (5,000) With cover
RAINT DT 10,500
0405-302 Mast housing 1 (10,000)
~ A FBRGH I & — 1,680
0405-303 | pragt bearing holder 1 (1,600)
Hy ¥ —FVIST 2,625
0405-304 Counter gear 15T 1 (2,500)
P | 840 717 —f
0405-305 | Counter first shaft 1 (800) With collar
T = oN—H)L T ¥ 7 b L=38.5 1,050
0414-179 | Universal shaft L=38.5 ! (1,000)
2500-047 |Brg. ¢ 12X21X5ZZ 2 i)
Brg. 12X 16L 7 > 7 = 1 1,575
2500-048 | o" 12X 16L One way 1 (1,500)
2500-049 |Brg. ¢ 10X ¢ 19X5ZZ 2 Ao
2500-068 |Brg. ¢ 5X ¢ 13X4 ZZ 2 ({%gg)
2500-072 |Brg. ¢ 3X7X3FZZ 2 BT
M3 A v b 210
2505-006 M3 nylon nut 10 (200)
2506-036 |Brg. 12X 16<0.2T 5 (gég)
—— RN Er2x11.8 315
2509-003 | Needle pin 2% 11.8 2 (300)
717 — 3X5X4.1 315
2521-053 2
Collar 3 X5X4.1 (300)
71— 5X7X11 525
~ 2
2521-088 | Coptar 57 11 (500)
$5K—IL (HEAD) 525
2525-001 4 5 ball (hardened) 10 (500)
A b wsi—5X12X6 1 420
2526-005 | Stopper 5X 12X 6 (400)
P-120-) » 7 315
2529-005 | p_12 O-ring 5 (300)
YRy hARL ]\(D).¢5><5><M3 420
2530-004 | piyot bolt (D) . ¢ 5X5 X M3 2 (400)
ER Y MRV ME) . $5XTXM3 315
2530-005 | piyot bolt (E)) . ¢ 57X M3 2 (300)
vy FAZ V) 2— M3X5 315
2531-002 Set screw M3 X5 10 (300)
ey M A7) 2 —M4X4 315
2531-003 Set screw M4 X4 10 (300)
Fx v T AL 2 — M3X10 420
2532-003 Cap screw M3 X 10 10 (400)
Ty v TAZY) 22— M3X12 420
2532-004 Cap screw M3 X 12 10 (400)
FrywvTAZ) a2 — M3X25 420
2532-008 Cap screw M3 X 25 10 (400)
FrvvTATY) 22— M2.6X12 420
- 10
2532-033 Cap screw M2.6 X 12 (400)
Fy v TAZY) 22— M3X5 420
2532-034
532-03 Cap screw M3 X5 10 (400)
Frv T AT 2— M2X5 840
2532-036 | cyp screw M2X 5 10 (800)
FXRT7 ¥ <A M2X10 2 105
2533-006 | p,; head screw M2 X 10 0 (100)
A FE 2 M3X6.3 525
2539-015 | Guide pin M3 X 6.3 2 (500)

39




0405-313

‘L "‘ 0405-239

0405-311 0405-240

0405-239

0405-240

2532-007

2505-001

0405-307

2532-002
2532-007

@\%/— .

2532-002

2505-006 0

)
2506-010 /

TN2532-031

40



_ _ . —
:Clode]\I\II\Io(?. Parutli]cﬁars }Q\%}i’( <1§?§%§)ﬁ Rfiﬁks
0404-701 ;Ozti;gfm{)bzrﬁ e 4 (%:(1)88)
O RT9 ks F
s [£ 2% T 1%
0405-239 I?ar;/(iif;d;m?e? 7 4 (112(7)(5))
0405240 | g ZnZiQ Za;;ﬁ;?lé T 4 Zéo
0405306 | ot 7 177 F 2 | 4700)
0405-307 Lzr:ni;g;ry MM 4 (}jggg)
0405308 | g% 7 B 2 | 350
0405309 |G 7 FFET T ol Gon
o | 2 T N
005311 [or f 2 7 LA L @0
0405-312 IZrozt\/fr:mZ ba ! (%:(1)88)
0405313 | Rear rame L a0
0405314 | Lo i P 2 | Goooy |®®
0405315 | Gori e 52)_ oo 2 | o |®O
0405-316 golll/efti\]f\e Kplé}?"ﬁ:ﬂzéﬂ?;; 7t 2 (%:gég) ®. 0
005317 |t ™ L o
0405318 | F S N E) Eﬁ'ﬁ 1| a5
0d05:319 | [0t VA L Gow
0405-320 j;gfn;i mount ! (1600
005321 | Lo A 2 | a3
2505-001 (M2 7 7 2 | Go
2505006 Vi3 2 ST 10| G
2505-015 ;:r:oﬂ;ﬁigzg/nu}; 10 (3(1)(5))
2506-010 |FW ¢ 3X9X 1T 20 (%8(5))
2511-017 Cyrfs(sxm)e{m\/bé: ;413\/5 3>><333 2 (2(2)(5))
2521010 | 73516 ! (o0
2s1-14 | BT TS ? 500
2532002 ;:S;ZW?\E oM 0| Goo
2532-004 gagscjrzwjl‘\é o 0 G0
2532006 ;;Vscjrzwjfvé o M0 0| Goo
2532-007 ;:sgrzwfvé M 0 3o
2532-031 ga; sngwxMz >,<}6:L Mo 10 (ggg)
2532048 ga:sérZw?\dZ e M 0| 500
2532-050 ;:S;ZW?VIZ >’<} 50 M2220 2 (238)
2533-020 }z_an/\h:aui7 sjr:wle;Ii >2<020 20 é(l)g)
2537001 | V20X 1678 5 (%fgj a)mached) 0| 3

41




2533-011
2505-001

2533-003
0414-005

2524-001

09
%

0405-322
0405-323

2523-021

0404-561

0414-021

b T ZARED A
Truss body only

2505-001

0405-330

2539-011
0404-621

2505-005
2532-029

2532-029

2522-002
2532-008

2533-003

42



=T o pa T IK R i =
Code No. Particulars Q'ty Fipetmts) M Remarks
SR BLLY L N — g 4 15X 2,310 Brg. 1)
0400-027 | NMetal made L-type lever ¢ 4 1 set (2.200) | With bearing
w7 kW 420
0400-032 | ghaft lock 2 400)
T LX— % — )L Z LN — 630
0400-033 | Eievator torque lever ! (600)
S-60 7L FE v JF L/3—t v kL =1 1,050
0404-404 | 5 60 collective pitch lever set Each1 (1.000)
L= N—HILoNT 45 1 1,260
0404-561 | ypniversal hub ¢ 5 (1.200)
T L N— % —1t v Kt v kK 12X 1,575
0404-620 Elevator rod set 1 set 1.500)
T N— % — Lo — 1,260
0404-621 | glevator lever ! (1.200)
47G 73 A TN F(B) 472
_ s
0405-013 | 27 "% band () 450)
0405-322 | A< BASERTEN 155 4.725 AR FLAHT .
~322 | Horizontal stabilizer set 1 set (4,500) | With horizontal stabilizer (A)
5 — U F = 1 745 1IMASSY 16.800
0405-323 | 141 drive first shaft assembly ! (16.000)
N $ 2>X900 SUS /¥ oA 735
0405324 | § 55500 SUS pipe ! (700)
7 — I T AASSY 29,400
0405-325 | Tai1 (russ assembly ! (28,000)
35> 735
0405-326 | % 3% 2 700)
F— L7 — 2\ F 5 A(B) 5 1,890
0405-327 | 7441 boom truss (B) - (1.800)
Y | 7 v RS 7 a2 [EN 4.200
0405-328 | 1,51 drive second shaft 1 set (4,000
F — L A AL 7 — 9.240
0405-329 | 41 pipe holder 1 (8.800)
> — LN A1 735
0405-330 | .7 o oo 1 (700)
F — L F XN — A I ¥ — 9.240
0405-331 | 151 gear case holder ! (8.800)
F— L A X v 2.100
0405-332 | £ A7 ! (2.000)
ERENEE TR 2,100
0405-333 | vertical fin set ! (2.000)
7G> FEvF Loi—o x 7k 10 1,050
0405-334 | 417G collective pitch lever set 1 set (1,000
F— L A X v R L ¥ — 1,995
0405-335 | Tail skid holder ! (1.900)
=T SEE(A) 420
0405-336 Link receiver (A) ! 400)
SGOTIL =S — L7~ 1.260 T —L TS
0414-005 | 560_11 universal hub ! (1.200) With roll pin
S60 T = x— T LT v 7 F 1,575 H L E A S
0414-021 | 56011 universal shaft ! 1.500) With roll pin
S —a> Fa—ILH A K [EN 525
0414-137 Rudder control guide 1 set (500)
2500-033 |Brg. ¢ 6> ¢ 12><4F 2 (153&
2500-063 |Brg. ¢ 3 $7><2F OP 2 a359,
2500-073 |Brg. ¢ 4> ¢ 8><3F 2 (}'588)
2500-074 |Brg. ¢ 4> ¢ 7><2F 2 ({%38,
M2F >~ bk 210
2505-001 | 15 hur 20 (200)
M4 UJ- > b 210
250s-005 | M4 U7 " 10 Goo
M3 > T o> v F 210
- 10
2505-006 M3 nylon nut (200)
2506-019 |FW 33<4.5><0.5T 10 (5(1)8)
Bre. 75— gax7x<15 210
2521-016 | gearing collar ¢ 4><7 1.5 ! 200
T T $AXGRX2 420
2521-039 | Collar § 4< 62 400)
T T — $3<6x<4.7 > 315
2521-041 | Colira g 36> 4.7 (E00))
Brg. 775 — ¢ 3>xX8><0 420
2521-047 | Bearing collar ¢ 3 <8 =<9 2 (400)
J T — 4X6X<5 315
2521-058 | Collar 465 2 G090
7T A R v KM2X25 525
2522-002 | Adjust rod M2 < 25 > (500
k1> FM2 <80 5 525
2522-010 | Adjust rod M2 < 80 S (500)
S&Z oo - Lo L=1200 (/7 —F>) . 3.150 L=1100mm!(= 77 >~ k L TfEH
2523-015 | Rydder control rod L=1200(carbon) (3.000) Cut into L=1100mm for use.
5 P.P.7 317 $3.5X¢$4.5><1100 420 L=550mm!(Z % v b L TAfdijH
2523-021 | p p pipe $3.5><$4.5><1100 2 400) Cut into L=550mm for use.
M2y Ko N 325
2524-001 | \i5 rod end 10 (500)
Fo v AR a1 kg2 420 F—IL 2> Fua—ord y I
2524-015 | Adjust joint _$ 2 2 (400) For tail control rod
EX ¢57K—IL 1,050
2525-006 | o0 S panl 10 (1.000)
SR 5> 12.5>< M3 420
2530-009 2T Mms (400)
e b A Z ) a2 — M3X3 315
2531-001 | gof cerew M3 X3 1o GoD)
v kA2 Z— M3X5 315
2531-002 | gor sorew M3 > 5 10 (300)
v R A o MAX4 10 315
2531-003 | Set screw M4 <4 (300)
¥y v FAZ ) 2— M3<10 420
2532-003 | Cap screw M3 >< 10 10 400)
¥y v SAZ ) 2 M3<16 420
2532-005 | Cap screw M3 X< 16 10 (400)
F v v A2 ) 2 M3X25 420
2532-008 | Cap screw M3 < 25 10 (400)
Fy v S AT 2 — M2X10 840
2532-029 | Cap screw M2 < 10 10 (800)
Frv o FAZ ) 2 M2X6 840
2532-031 | Cap scrow M2 X6 10 (800)
vy TR Z ) a— M2X5 840
2532-036 | Cap screw M2 <5 1o (800)
FNT F v E A M2X6 105
2533-003 | pan head screw M2 <6 20 100)
FNT F < E A M2X 10 105
i 2
2533-006 Pan head screw M2 > 10 20 (100)
FRTF v E A M2X 12 105
2533-011 | pan head screw M2 > 12 20 100
T o B> AT U o M2X5 7 o 105
2534-004 | 145ping screw M2 X 5 black to (100
Ry ALk M3X<8 315
2539-011 Button bolt M3 <8 2 (€]0]0))

43




2532-041

2539-006

0404-318

0404-320 /
0405-337

2524-003

‘3

2531-001

0402-578

2500-061

2534-005

2532-005

2505-013

0404-231 0402-596

2500-068 )

2505-006

0404-314

BHIRE T — L F YRy 7 21241
L EE A,

This part is not used for a
Plastic tail gear box.

%%

2531-003

2532-030
2500-068

2531-001

0404-564

44



o X2 I | oL i %
Code No. Particulars Q'ty “Ef{ﬁ?fé@ﬁ Remarks
SET— W\ Uy ey b [EN 3,675
0402-578 SE tail housing set 1 set (3,500)
SEF =)V 7L — RFLF— 13X 525
0402-596 | SE tail blade holder lset | (500)
SET— NI LT 13X 840
0402-597 | SE tail housing lset | (800)
T=VFYr—A+Lv b 15 1,260
0404-231 | gy gear case set 1 set (1,200)
By v 13X 2,625 |77 —fF
0404-314 | Gear with shaft lset | (2:500) |With collar
0404-315 | 7 Ve 1 630 grLSXIou— Ly, FYalL
Tail second shaft 1 set (600) ¢ 1.5X10 roll pin, without gear
0404316 | #3717 —F¥ B 2415 [ $15XI0O—VEY, FYDH
¢ 5 miter gear 1 set (2,300) ¢ 1.5XX10 roll pin, gear only
F—V¥vF L=ty FA,B) %1 525
0404-318 | 75y pitch lever set Each 1 (500)
T—=IWVEYFTL—btty 15X 2,940
0404-320 | 151 pitch plate set lset | (2:800)
F—LVEvFTL— | 210
0404-321 | 7y pitch plate 1 (200)
F—VEvFTL—FEA 15 1,260
0404-322 | 7.5y pitch plate boss 1 set (1,200)
LZN=HF LT gk ¢5 1,470
0404-364 | Universal joint ¢ 5 ! (1,400)
47G7 — V7L — F L=115 6,090
0405-337 | 47G tail rotor blade L-115 2 (5.800)
2500-033 |Brg. ¢ 6% ¢ 12X4F ZZ 2 A
1,260
2500-057 |Brg. ¢3X ¢ 6X2.5F 7Z 2 (1200)
2500061 |Brg. ¢4X ¢ 9X4ZZ 2 | 459
2500-068 |Brg. ¢5X ¢ 13X47Z 2 | 43
M3F A 0> Fv k 210
2505-006 |3 nylon nut 10 (200)
M2.67F 7 b 210
2505-013 | 350 nu 20 (200)
105
2506-005 |FW ¢4X6X0.5T 10 (100)
2506-019 | FW §3X ¢ 4.5X0.5T 10 oo,
525
2506-029 | FW 6X8X0.3T 4 a0
Oy FZo FE» M2X45 315
2524-003 | Rod end pin M2X4.5 10 (300)
2504004 |27V T ESTAT 5 35 |0 FLo FECA 4)
Double link pin type (300) With rod end pin (4pcs.)
v FAZ ) 2—M3X3 315
2531-001 | go'serew M3 X3 10 (300)
Ly FAZ ) 2 —MAX4 315
2531-003 | gotscrew M4 X4 10 (300)
¥y TA7 ) 2—M3X16 420
2532-005 Cap screw M3X 16 10 (400)
Fx v TAZ ) 2 —M2.6X8 840
2532030 | cap screw M2.6X8 10 (800)
Xy TAZ ) 2—M3X14 420
2532-041 Cap screw M3 X 14 10 (400)
Ty ¥y A7) 20— M2X10 _HA ) 7Y 105
2534-005 Tapping screw M2 X 10-2 split end 10 (100)
Eefh N 7 A M2X6 525
2539 2
339-006 Shouldered truss M2 X6 (500)

45




2506-001

2533-003
2506-001 ]

0405-342

0405-340

2505-006

0405-345
JA12234567880

JA1234567890 o i e e s el
JA1234567890 Q BEo% BELLATG

0404-764

0404-760 e

46



I — FNo. 2 AH | Bkt T
Code No. Particulars Q'ty (*Efﬁ%@)m Remarks
GEAHT v ML L /N— 525
0404-757 | GE throttle lever ! (500)
DEN 15 | 47250
0404-759 Petrol engine 1 set (45,000)
VaIfIVAY—4 8,400
0404-760 | pecoil starter ! (8,000)
AV T F =7 §3X6X2000 840 i = 4
0404-764 Petrol tube ¢ 3X6X2000 1 (800) Qil resistant rubber
T3 (FV) YY) 2,100
0404-768 Plug (petrol engine) ! (2,000)
GE7Z 7 v 7X)VASSY 12T 8,190
0404-772 | GE clutch bell assembly 12T ! (7.800)
¥I—% v AF—+kv b 13X 840
0405-024 Dummy tank stay set 1 set (800) ®), (L)
150cc KLy > 2 945 74V =Rl
0405-025 150cc fuel tank 1 (900) Filter (sold separately)
A 13 1,155
0405-041 | go o 1 set (1,100)
73—k 5 7 ASSY 3,150
0405-338 Dummy fuel tank assembly ! (3,000)
v i— 15 1,890 |24 L3R
0405-339 |4 opper 1 set (1,800) |2 pcs. required
fitt v b 174 2415
0405-340 Body frame set 1 set (2,300)
Fr s 18,900 N F LA TS
0405-341 | cypin I | (18000) | With body frame assembled
*yv/E— 3,150
0405-342 | O U Gooo
471G 7T v FNT I T 15,750
0405-343 147G clutch housing L (15.000)
IR A 2 2,310
0405-344 | 11 iruction manual ! (2,200)
T =) 2,100 T =)
0405-345 | 5 7 1 (2.000) | Decal
M2+ v 210
2505-001 | i3 o 20 (200)
M3FA T F b 210
2505006 | \13 o mat 10 (200)
M3 AfFF v b 315
2505-008 | \i3 Claw nut 3 (300)
2506-001 [FW § 2X6X 04T 20 | 100
FW g4X §9X1 T4 L 630
2506-014 1 EWy & 4 $9X 1 hardened > (600)
TANE — 315
2513038 | 7 f - 1 (300)
7YX A MOy FM2X80 525
2522010 | A giust rod M2 X 80 3 (500)
M2y R K 525
2524-001 | V13 1od end 10 (500)
Fy v S A7) 2— M3X8 420
2532-002 Cap screw M3 X8 10 (400)
Fyvv T A7) 2— MAX10 630
2532-021 | Cap screw M4 X 10 10 (600)
FXRT7FTVE A M2X6 105
2533-003 | pay head screw M2 X6 20 (100)
FXRT7 YA M2X8 105
2533-005 | pan head screw M2 X8 20 (100)
Yy T A7) 12— M26X6 71 105
2534-011 Tapping screw M2.6 X6 black 10 (100)
K& 2 F L FM6X 10 315 | GEZ 7 v F /Ay vy JHE
2539-016 | 5. ton bolt M6 X 10 2 (300) For fixing GE clutch housing

47




MEMO

43







3-3-1 SAKURAGAOKA, FUCHU-SHI,

RBRAPHENES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108
HIROBO nttp:/model.hirobo.co.jp/ http://model.hirobo.co.jp/english/

‘ EOfR—#ki=4t HROS0 UMmneD

A\ TE Note

OREOANBN—BE LW/ CHEHT I EBEEIATVET,

QFREOABICOVTE, FRFELLICERTEZZErHYET,

QFREDABILODVWTALEZEL TN ETH, A—ZAELATREY . LHbBhE EBRMA
EDZENFBYELES, T—WLLEIVETLEIBBOWALET,

@FRUHBRICOVWTIEQBEICA P HSFTEREAVWDPRETDT. I THELEI LV,

(DReproduction of this manual, or any part thereof is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(@Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

®Item 3 not withstanding, we cannot be responsible for events related to the operation of your
model.

¥Rk 9F12A HRFET
FRK10E02A B FT
FER15%F 58 BIRFETT
Fr18F11A BARRFEST
FH20F 18 SESRRFETT
FR20FE10A FORRFETT
FR23FE11A BTHRZIT

First printing December, 1997
Second printing  February, 1998

Third printing May, 2003
Fourth printing November, 2006
Fifth printing January, 2008
Sixth printing October, 2008
Seventh printing November, 2011
FITCEN



